
. ::"f ,- '''-

Engine

Chassis



HOW TO USE THIS PARTS CATALOGUE

CATALOGUE CONSTRUC;TION

Ref. No. Parts No. Description Q'ty Remarks

Ref. N° Pieces N° Designation Quant. Remarques

A B C

I

D E

A. Ref. No

B. Parts No

C. De scription:

D. Q'ty:

It is a reference number to find parts in the drawings.

Every part has its own l2-digit code number with

which it is computor-controlled.
Parts which have trV" at their code number s I head are
purchasable in the market.

Names, sizes, functions and other meanings of parts
are found in this column.
"LH" and "RH" of parts are given by facing to the
tractor-moving-forward direction or looking at them
mounted on the tractor.
Components of an assembled part (ASS'Y or SET) are
listed set in from ASS'Y or SET name and headed with
" . "as in the following example:

(Example)

JOINT (A) ASS'Y

YOKE (A), SPLINE ~

JOINT, CROSS Components of

YOKE (B), SPLINE JOINT (A) ASS'Y

RING, SNAP/C TYPE 20

Abbreviations which are used in this column are
explained in Table page 2

This column specifies the quantity of a part required
for one tractor. "AR" is the abbreviation of "AS

REQUIRED" .

-1-



E. Remarks: Additional notices are said here if any.

Explanation of symbols:

II * 11

II £.:>. II

shows parts made to order.

shows parts not sold as a single part.

REQUESTS ON ORDERING PARTS:

Code No.• Part Name, and Quantity should be typed clearly and correctly
on your order sheet without fail.
Especially wrong code numbers which are computor-controlled may
result in wrong delivery of parts.

ABBREVIATIONS

ABBREVIATIONS ORIGINAL WORDS ABBREVIATIONS ORIGINAL WORDS

ADJ ADJUST. ADJUSTING NR NEEDLE ROLLER

ASSY ASSEMBLY P= PITCH

CONN CONNECTING PRESS PRESSURE

CRANK CRANKSHAFT PTO POWER TAKE OFF

CYL CYLINDER R REAR

DEL DELIVERY RB RADIAL BALL

EXH EXHAUST RH RIGHT HAND

F FRONT SP SPRING

HI HIGH T TEETH

LH LEFT HAND TB THRUST BALL

LW LOWER UP UPPER

NO NUMBER

-2-



COMMENT LIRE LE CATALOGUE

AGENCEMENT DU CATALOGUE

Ref. No. Parts No. Description Q'ty Ren1arks

Ref. N° Pieces N° Des igna tion Quant. Remarques

A B C D E

Clest un numero de reference pour trouver les pieces
dans les plans.

nUn1/ero de code a 12son propre
elle peut etre contriilee par

B. Pieces N° Chaque piece possede
chiffr e s avec lequel
ordinateur.
Les pieces comportant un ltv,'} dans leur nUlTIero

code en tete sont procurable sur Ie n1arche.
de

fonctions et
sont indiques

C. De signation: La d-esignation, les dimensions, les
autres renseignements sur la pieces
dans cette colonne.
Quand les c5tes IlGauche" et "Droit 11 des pieces sont
specifies, on doit alors regarder dans la direction
d lavancement en avant du tracteur au bien en etant
monte sur Ie tracteur.
Les pieces constituantes d'un ensemble (ENSEMBLE
ou JEU) sont enUn1erees sous la designation de
l'ENSEMBLE ou du JEU en question et pr"cedees d'un
II • 11 camme dans l'exemple suivant:

(Exen1ple):

ENSEMBLE ROUE DROITE

JANTE 350B x 100C =t
PNEU 400-10

CHAMBRE A AIR 400-10

Pieces
composantes
de l'ENSEMBLE
de ROUE DROITE

D. Quant.:

Les abreviations utilis"es dans cette colonne sont
expliquee s dans Ie tableau a la page 2

Cette colonne specifie Ie s quantit"s d 'une piece
requise pour chaque section donnee.
"AR" est une abreviation signifiant "SUIVANT LES
BESOINS".

-3-



E. Remarques: On trouvera ici des observations utiles s'il y a lieu.

Explications des symboles:

"*,, indique des pieces fabriquBes sur com­
mande.

indique des pieces qui ne sont pas vendues
s-epar-ernent.

INDICA TIONS POUR LA COMMANDE DES PIECES:

Le N° de code, la designation de la pIece, et la quantite voulue devront
etre indiques clairement a la ITlachine a: ecrire sans erreur ou omission
sur la feuille de commande.
On notera en particulier que des numeros de code errones enregistrBs
a la commande par ordinateur risquent d 'entra1ner des erreurs Ii la
fourniture des pieces.

-4-



CONTENTS

ENGINE (KF64 forKS650)
PAGE

CARBURETOR
Carburateur

AIR CLEANER
> Filtre a air

...........................................Fig. 1

Fig. 2

Fig. 3

Fig. 4

ENGINE
Meteur

MAGNETO
Decanteur

.....................................

.........................................

.....................................

1

6

7

8

CHASSIS

SUB TRANSMISSION 29
Baite de vitesses sub.

FRAME AND FENDER, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 5
Longeron &garde-boue

BONNET AND FUEL TANK
Reservoir & capo!

TRANSMISSION GEAR
Reducteur

23

27

11

1 9

..............................

. .

..........................................

MAIN GEAR CASE
Boitier de reducteur

SHIFTER
Fourchettes

Fig. 5

Fig. 6

Fig. 7

Fig. 8

Fig. 9

Fig. 10

Fig. 11 TENSION AND BRAKE SYSTEM
Ernbrayage & frein

..................... 33

Fig. 12 HANDLE FRAME .................................. 39
Mancherons

Fig. 13 CONTROL LEVER , 45
Gornmandes

Fig. 14 RECOIL STARTER
Lanceur

................................. 5 1

Fig. 15 WHEEL
Roues

........................................... 53

Fig. 16 COUNTER CHAIN CASE
Chaine intermediaire

55



Fig. 17 ROTARY CHAIN CASE
Transmission de rotobineuse

PAGE

57

Fig. 1B RO TAR Y FRAME
Enveloppe de rotobineuses

.................................. 6 1

Fig. 19

Fig.20

ROTARY PIPE
Fraise

REAR WHEEL
Roue de profondeur

..................................... 65

67

Fig. 21 TOOLS
Outils

............................................ 69

Fig. 22

Fig.23

Fig.24

Fig.25

Fig.26

Fig.27

ROTARY BELT DRIVE
Courroie intermediatre

BACKPROOF DEVICE
Mechanisme de securite

ROTARY CHAIN CASE
Transmission de rotobineuse

ROTAR Y SHIFTER
Embrayage de rotobineuse

ROTARY PIPE
Fraise

ROTARY FRAME
Enveloppe de rotobineuses

.............................. 7 1

73

75

77

79

8 1



ENGINE

Moteur
KF64







....

61 36

139

;:b~

@

'"'l
~.

""-
gM
" Zg Cl
~ -Z

M



No 1•
Ref No. Parts No. Description Madel&Q'ly Remarks

Ref N°. Pii!ces N°. D~signation Modl!I&QU8nt Remarques

I- I 5164-701-1110-0 HEAD, OYLINDER I 316470-1111-00
CUlas~

1- 2 5164-701-1210-0 GASKET, HEAD I 316470-1121-00
Joim

1- 3 5182-911-1830-0 NUT, LONG 4 318291-1183-00
[croll

1- 4 5110-GIO-45XX-X BOLT I llDe 1045
VI<

1- 5 5164-911-1830-0 NUT, LONG 2 316491-1183-00
EcrOli colonne

1- 6 S410-BI0-00~-X WASHER 7 410B 1000
Rondelle

1- 7 5164-701-2310-4 OOVER, INSPEOTION I 316470-1231-04
Porte de vidte

1- 8 5164-701-2320-0 GASKET I 316470-1232-00
Jolm

1- 9 5110-B06-12XX-X BOLT 2 IIOB 0612
Vis

1- 10 5164-931-6120-1 OASE, SPIRAL I 316493-1612-01
flasque de volant

1- 11 5110-B06-12XX-X BOLT 4 110B 0612
Vis

1- 12 5461-F06-0QAX-X WASHER, SPRING 4 461F 0600A
Rondelle ficin

1- 13 5164-931-6320-1 OOVER, OYLINDER 1 316493-1632-01
COliV/C cyl.

1- 14 5110-B06-12XX-X BOLT 1 l10B 0612
VI<

1- 15 5410-B06-00XX-X WASHER 1 410B 0600
Rondelle

1- 16 5461-F06-00AX-X WASHER, SPRING 1 461F 0600A
Rondellc ficin

1- 17 5164-702-1110-0 VALVE, INLET 1 316470-2111-00
SOupape adm.

1 ~ 18 5164-702-1120-1 VALVE, EXHAUST 1 316470~2112-01

SOllpape echo

1 ~ 19 5152-502-1130-0 SPRING, VALVE 2 315250-2113-00
ReuOIl

I ~20 5164-702-1150-0 OOLLET 2 316470~2115-00

Collet

1~21 5164-702-1160-0 SEAT, SPRING 2 316470~2116~00

CUVette

1- 22 5164-702-2110-0 TAPPET 2 316470-2211~OO

POllssolr

1~ 23 5136-502-3710-0 KEY I 313650-2371~OO

Clavette

1-24 5164-913-2740-0 WASHER 1 316491 ~3274-00

Rondelle

1-25 5110-BOB-25AX-X BOLT 1 110B 0825A
VI<

1-26 5461-F08-00XX-X WASHER, SPRING 1 461F 0800
Ronde1le frein

1-27 5164-703-1110-2 PISTON 1 31.6470~3111-02

Piston

1~28 5164-703-0100-0 PISTON RING SET I 316470-3010-00
Segmentation

1-29 5164-703-1210-0 PIN, PISTON ·1 316470~3121-00

Axe de piston

1-30 5164-703-1220-0 RING, SNAP 2 316470-3122-00
Coliet d'axe

1- 31 5164-703-2400-0 OONNEOTING ROD ASSY I 316470- 3240-00
Bleile

1- 32 5164-703-2450-0 ' BOLT, OONNEOTING ROD 2 316470_3245_00
VI'

1- 33' 5164-703-2480-0 PLATE, LOOK 1 316470- 324S-00
Rondelle

1 ~ 34 5164-703-2610-0 OOLLAR I 316470-3261-00
EnUetoise

1-35 5164-704-1240-0 GASKET I 316470~4124-00

Joim

1-36 5181-B08-43XX-X BOLT 5 lSIB 0843
VI<

1-37 5181-B08-40XX-X BOLT 2 ISIB 0840
Vis

1- 38 5601-A63-06XX-X BEARING, BALL 1 601A 6306
ROlllement



No 1•
Ref No. Parts No. Description Morlel&Q'ty Remarks

R1if N°. Pieces N°, Dlisignation Mod~l &Quant Remarques

1-39 5601-A62-06XX-0 BEARING, BALL 1 bOlA 6206
Roulement

1-40 5146-704-2310-0 SEAL, OIL 1 316470-4231-00
Ilague d'etancheite

1-41 5152-504-2350-0 SEAL, OIL 1 315250-4235-00
Ilaguc <J'ctancheite

1~42 5164-705-1210-0 SLEEVE, GOVERNOR 1 316470-5121-00
Manchon

1~43 5164-705-1220-0 TIP, GOVERNOR 1 316470-5122-00
Doigt

1-44 5164-705-1230-0 SHAFT, GOVERNOR 1 316470-5123-00
A"

1-45 5162-905-1240-0 STOPPER 1 316290-5124-00
Vis

1-46 5151-921-2330-0 GASKET 1 315192-1233-00
Joint

1-47 5214-B04-0~-O SCREW 2 21413 0406A
Vis

1-48 5461-F04-00XX-O WASHER, SPRING 2 461F 0400
Rondelle frein

1-49 5164-705-2110-0 ARM, GOVERNOR 1 316470-5211-00
FlIas

1- 50 5135-505-2310-0 LINK, GOVERNOR 1 313550-5231-00
lIieliette

1-5 I 5135-505-2320-0 SPRING, LINK 1 313550-5232-00
llessor!

1~52 531l-B06-00AX-X NUT 1 31tB 0600
Ecrllll

1- 5 3 5461-F06-00AX-X WASHER, SPRING 1 46lF 0600A
Rondclll' frein

1-54 5151-926-1810-0 INSULATOR 1 315192-6181-00
bolam

1-55 5151-926-1840-0 GASKET 2 315192-6184-00
Joint

1-56 5312-B06-00XX-X NUT 2 312B 0600
EcrOll

1-57 5461-F06-00AX-X WASHER, SPRING z 461F 0600A
Rondelle frein

1-58 5410-B06-00XX-X WASHER 2 410B 0600
Rondelk

1-59 5164-707-4110-0 GAUGE, OIL 1 316470-7411-00
lauge

1-60 5151-927-4320-0 O-RING 1 315192-7432-00
loim tOriqlle

1- 61 5182-947-4410-0 PLUG, DRAIN 1 318294-7441-00
Bouchon

1- 62 5312-017-2140-0 GASKET 1 331201-7214-00
Joint

1- 63 5123-018-4100-6 PLUG,SPARK 1 312301-8410-06
Bougie

1- 64 5172-708-418A-X CAP, PLUG 1 317270-8418A
Capuchon

1- 65 5172-70B-419A-X SPRING 1 317270-8419A
llessort

1- 66 5164-911-6110-7 CASE, SPIRAL 1 316491-1611-07
Volute

1- 67 5110-B06-12XX-X BOLT 4 llOn 0612
Vis

1- 68 5410-B06-00XX-X WASHER 4 410B 0600
Rondell.:

1-69 5461-F06-0~-X WASHER, SPRING 4 461F 0600A
llondelle hcin

1-70 5164-702-3100-2 CAM SHAFT ASSY 1 316470-2310-02
f\·C

1-71 5164-705-1100-0 ,GOVERNOR ASSY 1 316470-5110-00
Regulateul

1-72 5135-015-1150-0 'PIN, GUIDE 1 313501-5115-00
l'alpeUI

1- 73 5511-A07-35XX-X KEY 1 511A 0735
Claveltl'

1-74 5164-703-2100-1 CRANK SHAFT ASSY 1 316470-3210-01
Vilehrequin

1- 75 5164-703-2170-1 'GEAR, CRANK GEAR 1 316470-3217-01
Pignon

1- 76 5132-522-3710"0 'KEY, CRANK GEAR 1 313252-2371-00
Clavette



No.1
~e£ No. Parts No. Description Model&Q'ty Remarks

lei N°. Pii!ces N°. D-esignation Ml}d~I&QuBnl Remarques

1- 77 5132-523,4810-0 NUT 1 3l3252 M 3481-00
Ecrou

1- 78 5164-914-110B-X ORANK OASE ASSY 1 316491-4110B
Carter

1- 79 5551-A08-16XX-X ·PIN, DOWEL 2 551A 0816
Pion

1- BO 5171-GOB-18XX-X ·STUD 2 171G 0818
Goujon

1- 81 5171-G06-25XX-X ·STUD 2 171G 0625
Goujon

1- B2 5164-914-1210-4 SIDE BASE 1 3l6491 R 4121R04
Joue de carter

1- B3 5601-A62-0ZKK-X BEARING. BALL 1 bOlA 6202
Roulernent

1- B4 5601-A62-06XX-X BEARING. BALL 1 601A 6206
Roulemcl!t

1- 85 5164-911-3100-0 AIR OLEANER ASSY 1 316491-1310-00 See Fig. 2

fllne a air Voir Fig.2

1- B6 5214-B05-10AX-X SOREW 2 214B 0510A
Vis

1- B7 5461-FOS-OOAX-X WASHER. SPRING 2 461F 0500A
Rondelle (rein

1- B8 5164-916-1000-0 OARBURETOR ASSY 1 316491-6100-00 See Fig.4
CarbUfateur VlIlr Fig.of

1- B9 5136-791-5320-0 OLAMP 1 313679-1532 M OO
Collier

1- 90 5700-S71-000X-X PIPE (L~96mm) 1 7008 71000
Conduit

1- 91 5164-801-4000-0 MUFFLER ASSY 1 316480-1400-00
Sllencieux

1- 92 5164-801-4310-0 ·OOVER, MUFFLER 1 316480-1431-00
Protecteur

1- 93 5164-801-4320-0 ·OOVER, MUFFLER 1 316480-1432-00
Protecteur

1- 94 5164-801-4330-0 ·OOVER 1 316480-1433-00
Protege pipe

1- 95 5164-801-4340-0 ·OOVER 1 316480-1434~00

Protege pipe

1- 96 5110~B06-10XX-X .BOLT B 110B 0610
Vh

1_ 97 5461-F06-00AX-X ·WASHER, SPRING B 461F 0600A
Rondelle frein

1- 98 5164-701-4420-0 GASKET 1 316470-1442-00
JOint

1- 99 5311-R08-00AX-X NUT 2 31lR OaOOA
Ecwu

1-100 5461-FOa-OOXX-X WASHER, SPRING 2 461F oaoo
RondelJe freln

1-101 5164-911-4450-0 STAY 1 316491-1445-00
Oride

1~ 102 5110-BIO-20XX-X BOLT 2 110B 1020
Vis

1- 103 5311-BIO-OOXX-X NUT 1 311B 1000
EOou

1~104 5411-BIO-OOXX-X WASHER 3 411B 1000
Rondelle

1- 105 5461-FIO-OOAX-X WASHER, SPRING 3 461F 1000A
Rondelle frein

1~ 106 5164-915-3100-0 LEVER ASSY 1 316491-5310-00
LeVier

1-107 5164-705-3140-0 SPRING, GOVERNOR 1 316470-5314-00
Ressort

1~ 108 5136-905-3170-0 SPRING 1 313690-5317-00
Ressort

1-109 5136-905-3310-6 PLATE, CONTROL 1 313690-5331~06

Plaque

I ~ 11 0 5182-905-3320-0 OOLLAR 1 318290-5332-00
Coussinet

I-Ill 5182-905-3330-0 OOLLAR 1 318290-5333-00
Coulsinet

I-lIZ 5342-905-3510-0 WIRE 1 334Z90-5351~00

Fil

1- 113 5322-015-3520-0 OLAMP 1 332201-5352-00
Arreto!r

I ~ 114 5136-905-3820-0 BOLT 1 313690~5382_00

Vis

4



No.1
Ref No. Parts No. Description Model&Q'ty Remarks

RM N°. Pieces N°. Designation Mod~I&Quant Remarques

1 ~ 115 5110-BOS-OBAX-X BOLT 1 110B 0508A
Vis

1 ~ 116 5136-405-3820-0 BOLT I 313640-5382-00
Vis

1- 117 5234-B06-28XX-X SCREW 2 234B 0628
Vis

1-118 5312-n06-0QXX-X NUT 2 3l2B 0600
Ecrou

1- 119 5164-918-1100-5 MAGNETO ASSY 1 316491-8110-05 See Fig. 3

Volant magI!. Voir Fig.3

1- 120 5214-B04-10AX-X SCREW 1 214B 0410A
Vis

1-121 5410-B04-00XX-X WASHER I 410B 0400
llondelle

1- 122 5180-n06-25XX-X SCREW 2 180B 0625
Vis

1-123 5180-B06-30XX-X SCREW 2 180B 0630
Vis

1-124 5229-n04-12AX-X SCREW 2 229B 0412A
VI,

1-125 5461-F04-00XX-X WASHER, SPRING I 4blF 0400
Rondelle frein

1-126 5164-910-8130-0 LABEL, HORSE POWER I 316491-0813-00
Etiquettes

1-127 5164-970-8270-0 LAVEL, AIR CLEANER I 316497-0827-00
Etiquettes

1- 128 5136-930-8510-0 LABEL, CAUTION I 313693-0851-00
Etiquettes

1-129 5164-911-1850-0 STUD 2 316491-1185-00
Goujon

1-130 5172-G10-35XX-X STUD 4 172G 1035
Goujon

1-131 5164-911-6310-7 COVER, CYLINDER HEAD I 316491-1631-07
Gouvre culas>e

1-132 5110-B06-12XX-X BOLT I 110B 0612
Vis

1-133 5110-B08-14XX-X BOLT 2 110B 0814
VI,

1- 134 5410-B06-00XX-X WASHER 1 410B 0600
Rondelle

1-135 5410-B08-00XX-X WASHER 2 410B 0800
Rondelle

1- 136 5461-F06-00AX-X WASHER, SPRING I 461F 0600A
Rondcllc frein

1- 137 5461-F08-00XX-X WASHER, SPRING 2 461F 0800
Rondelle frein

1-138 5461-F06-00AX-X WASHER, SPRING 2 461F 0600A
llondelle frein

ACCESSORY

1-139 5164-910-9000-0 TOOL ASSY 1 316491-0900-00
Outih

1- 140 5182-900-9310-0 'WRENCH, SOCKET 1 318290-0931-00
Gle tube

1-141 5131-220-9420-1 .WRENCH, PLUG I 313122-0942-01
Gle a bougie

1-142 5184-010-9440-0 'WRENCH, SOCKET I 318401-0944-00
Gle tube

1-143 5112-200-9720-0 ·GAUGE, THICKNESS I 311220_0972_00
Jauge d'epaisseur

5



Fig. 2

5

AIR CLEANER
Filtre a air

No.2
Ref No. Parts No. Description Modet&O'ty Remarks

R'ef N°. Pi~ces N°. Diisignation Mod~I&Quant Remarques

2- 0- I 5164-911-3100-0 AIR CLEANER ASSY I 316491~ 1310-00
Hltre a air

2- I 5164-911-3130-0 'COVER I 316491-1313-00
Cloche

2- 2 5164-911-3120-0 ·ELEMENT T~20 I 316491-1312-00
CartQuche

2_ 3 5164-911-3140-0 'ELEMENT T~15 I 316491-1314-00
Cartouche

2- 4 5152-501-3270-0 .PLATE I 315250-1327-00
Grille

2- 5 5164-911-3110-0 'CASE I 316491-1311-00
Cuve



Fig. 3 MAGNETO
Decanteur

2

4

No.3
5

Ref No. Parts No. Description Model &Q'ty Remarks

RtH N°. Pieces N°. Designation Model &Quanl Remarques

J - 0-1 5164-918-1100-5 MAGNETO· ASSY 1 316491~BIIO-05
Volant magnctique

J- 1 5164-908-1110-0 •FLYWHEEL 1 316490_8111_00
Rotor

J- 2 5164-708-4390-0 'COVER 1 316470~8439~OO
Couvercle

3- J 5136-018-4400-0 .BREAKER 1 313601-8440-00
RUptCllt

J- 4 5164-708-4360-0 .CONDENSER 1 316470-8436-00
CondCllsateur

J- 5 5164-918-1230-2 ·COIL. IGNITION 1 316491-8123-02
Bobine d'allum .

J- 6 5153-728-1240-0 .COIL, LIGHTING 1 315372_8124_00
Bobine d'eclairage

7



Fig. 4 CARBURETOR
Carburateur

No.4
Ref No. Parts No. Description Mod!!1 &Q'ty Remarks

RM N°. Pieces N°. Designation Mod~l&Quant Remarques

4· 0·1 5164-916-1000-0 OARBURETOR ASSY 1 316491~6100-00
Carbrateur

4· 1 5164-706-1290-0 ·NOZZLE. MAIN (II: 13Al 1 316470-6129-00
ElllUlseur

4· 2 5164-706-1320-0 ·JET. MAIN (~875) 1 316470-6132~OO
Gicleur prine.

4· 3 5164-706-1270-0 ·PIN. FLOAT 1 316470-6127_00
A"

4· 4 5164-706-1260-0 . FLOAT 1 3l6470-6126~OO
F]oueur

4· 5 5131-226-1280-0 .GASKET 1 313122-6128_00
Joint

4· 6 5131-226-1800-0 .GASKET 1 313122-6118-00
Joint

4· 7 5164-706-1430-0 ·HOLDER. MAIN JET 1 316470-6143-00
Vh

4· 8 5164-706-1200-0 ·VALVE SEAT ASSY 1 316470-6120-00
Clapet

4- 9 5136-506-1120-0 ·JET. PILOT (~45) 1 313650-6112-00
Gicleur talent!

4-10 5136-506-1140-0 ·SOREW. PILOT 1 313650-6114-00
Vh ralenti

4-11 5131-226-1160-0 ·SPRING 2 313122-6116-00
Re"ort

4-12 5135-506-1151-0 'SOREW 1 313550-6115_10
VI,

8





CHASSIS

(~~rKS650, 650D, 650E)







......

"J
~.

(JQ

'"

~td
1'6 0:;; z
~z
Ro trJ
" >'I
~ ;J>
>l Z

tl
"J
c:::
trJ
t"'
>'I
;J>

~

)=l~n
0--32

4ttr
44

~:r~~~~OJ
~ y~_~~~~r- 55

/d 25
54

,~~//~gf
~.~ / 53

15~ 26" ~~~//1
16-=@ ~~=t ~~ r\ h/ A{

~
2 ~:-l-~/

? l~ \ I
, '" Ib 3' I 33

~ 36 39~ II
a ~ ".7"9-~ , --'ii.? fP/ /Th~_~
J' // / 38

,~~~~ ( 40~/
~-;Vf 45 ~

II 46 :a
t 47 /. '1",(\I I. II I,'",/~40UJ\ ~\J

~fI 1
; 42

.~

Tl~l~
~~63

5

10



N 510.
Ref No. Parts No. Description Model & 8ty Remarks

Modlil & uant
Rlif N°. Pieces N°. Designation KS

~gOD ~~OE Remarques
650

5- 1 136s-601-1000M 1 BONNET 1
Capot

5- 2 1352-901-0040-0 MARK, F' GEAR 1
Etiquette

5- 3 1317-901-0050-0 NUT, SPEED 2
Enou rapid

5- 4 1365 _60 1-2000- 0 STAY, BONNET 1
Calandre

5- 5 VZ0126-080160 BOLT/M8 X 16 4
VI,

5- 6 V40116-000800 WASHER, SP/M8 4
Rondelle freiJl

5- 7 V201Z6-100160 BOLT/Ml0X 16 1
Vi~

5- 8 V40116- 00 1000 WASHER, SP/M 10 1
Rondelle freln

5- 9 V4131b-000800 WASHER, PL/M8 1
Ronde lie

5-10 1352 - 60 1-00 10- 0 GRILLE, LIGHT 1
Porte de phare

5 - 11 VI0415-600160 SOREW/M6 X 16 2
Vis

5-12 V30026-000bOO NUT/M6 2
Ecrou

5-13 V40116-000bOO WASHER, SP/M6 2
RondeHe freln

5 - 14 V41316-000600 WASHER, PL/M6 2
Rondelle

5 _15 1352 _60 1-0020- 0 KNOB, SET I
Bouton de capOl:

5-16 1352-601-0030-0 SUPPORT I
Rondelle d'arret

5-17 1365-601-0010-0 OOVER, SIDE 1
Capot lateral

5-18 1365-902-0010-0 MARK, SIDE 1
Etiquette

5-19 V11l15-6001Z0 SOREW/M6X 12 2
Vb

5-20 V40116-000bOO WASHER, SP/M6 2
Rondelle rreln

5-21 V41115-000bOO WASHER, PL/M6 2
Rondelle

5-22 13 65 ~ 60 1- 3000-0 STAY 1
Support capOl:

5-23 V20126-080160 BOLT/M8X 16 1
Vis

5-24 V40116-000800 WASHER, SP/M8 1
Rondelle freln

5-25 1365-606-1000-1 TANK, FUEL 1
Reservoir

5-26 V20126-100200 BOLT/Ml0X20 2
Vh

5-27 V40116-001000 WASHER, SP/M1 0 2
Rondelle freln

5-28 V41326-001000 WASHER,PL/M10 4
Rondelle

5-29 1343- 600- 051 0-0 STRAINER ASSY 1
Roblnet decanteur

5-30 1337-606-0130-0 ·STRAINER 1
Filtre

5-31 1337-606-0140-0 ,PAOKING, BOWL 1
Joint

5-32 1337-606~0150~0 'BOWL 1
"'I

5-33 1365-606-0011-0 STAY, STRAINER 1
Support

5-34 1338- 606-4000~0 OAP, TANK 1 No. 1-9270
Douehon de reservoir

5-34a 1352~600.0531-0 OAP, TANK 1 No.9271-
Bouehon de reservoir

5-35 V73505.080800 PIPE, A/VINYL 1
For gauge

Conduit
Pour Jaulil' I

5-36 1365- 606-0030-0 PIPE, FUEL/200 1
Tank to strainer

Conduit

5-37 1365 - 606-0040-0 PIPE, FUEL/170 1
Strainer to carburetor

CondUit

12



...
Col

"J
~.

I)Q

\J>

i;'td
~ 0:;; z
g. z
~M

" >-'l
~ ;J>
g Z

tJ
"J
c::
M
t"'
>-'l
;J>

~

!L*"0--32

52
850~r-'; 34

49
4 1J 9'\,

5Th "1'" 2j~ d r;:J,~ "y~~I '~ $>=56r h /' ~/~~357
'~ /;

~~~'</~I5-e ~~~ /1- ~~L'~
'"If 28 v ,., "'" \ I \ 33

1 ~~28 '" 3 ' ; ~Y -""----, /.A. ' 38 /f'1----.-l~., I~.~ /. ,~:.." ~'.
~ ~ ~ ~~,

" " ,'''V fi '~ Y~/IJf'r
- 24 i-:,83~ ~-r 46=1_ ~'"{"J\\ \\~\J\\ / 46

44"'-J ~9 ~ P7 t 47 ~. r\;\ \\ \:\~/22 i ~ ~ iiI - - I ''''--~/~~;Y;_ (\0:U /:5
64 m~ //Q;;\jV/,::
65. " ',:/ II!; ;~41

! I~V·..:l

10



No 5•
Ref No. Parts No. Description Model & Q'ty Remarks

Mod~l & Quant
RM N°. Pieces N°. D~signation K8 KS K8 Remarques

650 650D 650E

5-38 1317 - 606- 0 100-0 RING, SNAP PIPE 4
COllet d'axe

5-39 V590 13 -090900 WIRE/O.9 X gO 2
FiI

5-40 1365-611-1000-1 COVER, BELT 1
Carter de cOIlrroies

5-41 1365-611-0010-0 CAP, COVER 1
Carter de courroles

5-42 VIOO16-600100 SCREW/M6X 10 1
VB

5-43 1365-611-0020-0 NUT, SPEED/M6 1
Ecrou raplde No. 1-14971

5-44 _ V3 70 16- 000800 NUT, WING/M8 1
EcrOll a Olellles

5-45 VZ7016-080150 BOLT, WING/M8X15 1
Vis a orellies

5-46 V40116.000BOO WASHER, SP/M8 2
Rondelle fleln

5-47 V4131b-000800 WASHER, PL/M8 2
Rondelle

5-48 1317-621-0011-0 HORN UNIT 1 No. 1-3240
Avertlsseur

)
5-49 V20026-0b0120 BOLT/M6X 12 2

VI.

5-50 V30026-000bOO NUT/M6 2 No. 1-3240
EcrOli

5-51 V4011b-00060Q WASHER, SP/M6 2
Rondelle freln

5-52 1365-600-0510-0 SWITCH, MAIN ASSY 1 No. 1-3240
COntacteur

5-52a 1365-600-0511-0 SWITCH, MAIN ASSY 1 No. 3241-6470
COntacteur

S-52b 1365-600-0512-0 SWITCH, MAIN ASSY 1 No. 6471-
Contactcur

5-53 1317-621-0020-0 CLIP, LEAD WIRE 3
Agrafe

5-54 1352-621-0010-0 OLAMP 1
Agrafe

5-55 VIIl16-600120 SCREW/M6 X 12 1
Vi>

5-56 V40116-000600 WASHER, SP/M6 1
Rondelle hein

5-57 V30026-000600 NUT/M6 1
Ecrou

5-58 1324- 600- 0520-0 LAMP, HEAD 1
Phare

5-59 1317-621-0090-0 •LENS, HEAD LAMP 1
Glace

5- 60 1306-621-0010-0 .BULB/6v-15/15W 1
Ampoule

5 - 61 1317-621-0110-0 ·SPRING,OLAMP 4
Ressort

5-62 1317-621-0120-0 : PACKING, LENS 1
Joint

5-63 V20026-060160 BOLT/M6X 16 2
VI.

5-64 V30026-000600 NUT/M6 2
Ecrou

5-65 V40116-000600 WASHER, SP/M6 2
Rondelle freln

5-66 2706-701-0140-0 MARK 1 No.12771-
Etiquette

14



Fig. 6 FRAME AND FENDER
Longeron &garde-boue

15



Fig. 6 FRAME AND FENDER
Longeron & garde-boue

24

rt35

~36
34

33

\l---.\1c---37

17
11~19

~,
50

49

16



No 6•
Ref No. Parts No. Description Model & S~ty RemarksModel & uant
Ref N°. Pi~ces N°. Designation I~~o ~gOD

KS Remarques650E

6- I 1365-101-1000-0 FRAME, F. 1
Longcron

6- 1- 1 1368-101-1000-0 FRAME, F. 1 1
I,ongeton

6- 2 V20126.120850 BOLT/M12X85 2 2 2
Vh

6- 3 V40116-001200 WASHER, SP/M 12 2 2 2
Rondelle freln

6- 4 V30226·001200 NUT/M12 4 4 4
Ectou

6- 5 W20126w 100350 BOLT/Ml0X35 S~35 2 2 2
Vh

6- 6 V30026.001000 NUT/Ml0 2 2 2
EClou

6- 7 1352-106-1000-2 STAND I
Ilequllle

6- 7-1 1368-106-1000-0 STAND I 1
Dequille

6- 8 1352-106-0010-0 PIN/l0X59 I
Axe de bequllle

6- 8-1 VZ0126-100800 BOLT/Ml0X80 1 1
Vh

6- 9 V41316-001000 WASHER, PL/Ml0 1
Rondelle

6-10 V50015-250Z00 PIN, SPLIT/2.5 X 20 1
Goupllle fendue

6-11 1352-106-0020-0 SPRING, STAND 1 1 1
Res.sort

6-12 1365-616-1000-1 FENDER I No. 1-15800
Garde-booc

6-12a 1365-616-1001-1 FENDER I No. 15801-
Garde-boue

6-13 1352- 616- 00 10 - 0 SPRING, PLATE 2 2 2
Clip

6-14 1352-616-0020-0 WASHER, CONE 2 2 2
Rondelle

6-15 V50015-300150 PIN, SPLIT/3 X 15 2 Z 2
Goupille fendue

6-16 V20126-080800 BOLT/M8X80 1 2 2
Vis

6-17 V300l6-000800 NUT/M8 1 2 2
Ecrou

6-18 V40116-00080Q WASHER, SP/M8 I 2 2
Rondelle freln

6-19 V41316-000800 WASHER, PL/M8 2 2 2
Rondelle

6-20 1365~616-2000-1 FENDER, SUB LH 1 I 1
Garde~boue aux G.

6-21 1352-616-0020-0 WASHER, CONE 2 2 2
Rondelle

6~22 V37116-000BOO NUT, WING/M8 2 2 2
Ecrou a orellles

6-23 V40116-000800 WASHER, SP/M8 2 2 2
Rondelle heln

6-24 1365-616-3000-1 FENDER, SUB RH 1 1 1
Garde-boue aux D.

6-25 1352-616-0020-0 WASHER, CONE 2 2 2
Rondelle

6-26 V37116-000800 NUT, WING/M8 2 2 2
ECIOU a meilles

6-27 V40116-000800 WASHER, SP/M8 2 2 2
Rondelle freln

6-28 1352-616-0030-0 GUARD, MUD 2 2 2
Bavette

6-29 1352-616-0040-0 PLATE, SET 2 2 2
Danette

6-30 V~0026~060120 BOLT/M6X12 6 6 6
Vh

6-31 V30026-000600 NUT/M6 6 6 6
ECfQU

6-32 V40116-000600 WASHER, SP/M6 6 6 6
Rondelle rreln

6-33 1352 - 931- 00 10- 0 WEIGHT, F'A I 1 1

} DE, DHE ..••••. *ContrepolUI

6-34 1352-931-0020-0 WEIGHT, F·B 1 I 1
E, EE, EHE .•• *

Contrepolds

17



No 6•
Ref No. Parts No. Description Model & Q'ty RemarksModel & Quant
Ref N°. Pieces N°. Designation K8 KS KS RemarquesG50 6501) 650 E

6-35 VlO126-120600 BOLT/M12 x 60 2 2 2
Vis

6-36 V40116-001200 WASHER, SP 2 2 2
DE, DHE .•... , *

Ron<lelle freln

6-37 1301-100-9010-0 PIN, KING ASSY 1 1 1
E, EE, EHE ... *

Brochc

6-38 1305-931-0030-0 PIN, HAIR 1 1 1
Attache beta

6-39 1352-931-0030-0 WEIGHT, F·O 1 *Contrepolds

6-40 V201Z6-120950 BOLT/M12X95 2 *Vi,

6-41 V40116-001Z00 WASHER, SP/M 12 2 *Rondelle frein

6-42 V20126-1004.50 BOLT/MlOx45 4
Vis

6-42-1 V20126-100350 BOLT/M10X35 4 4
Vis

6-43 1365_121_0050_0 WASHER/l0X20X2 4 4 4
Ilondelle

6-44 V41316-001000 WASHER, PL/M 10 4
Rondellc

6-45 V4011b-OOlOQO WASHER. SP/M 10 4 4 4
Ronllelle freln

6-46 V30026-001000 NUT/M10 4 4 4
ferao

6-47 V30226-001000 NUT/MIO 2 2
Ecrol!

6-48 1404- 621-0280-0 OLAMP, WIRE HARNESS 0 1 1 ENo. 1-14970
Attache

6-48a 1317_621_0020_0 OLiP. LEAD WIRE 1 ENo.14971-
Agrafe

6-49 1368-616-1001-1 FENDER LH 1 1
Garde boue

6-50 1368-616-2001-1 FENDER RH 1 1
Garde boue

18



..
-0 ~ r 2~8-1 I 26-9-1

;;-- 0 ~D

10 ---if --6 0 26 ~~

J ",-, <
~O ~~,#

o <;$;J~'
'"'J
~.'-.. /1 25 "":::",..:

~~ ~

0.~ //( _f/ 23

~ ;rvIL.- g' ~
1\ I ~ i::
,I ..... Q. Z

~ 0
" Mgo>

H I ~::o

la I I I Y'C..-/ J~r~J I, 11)1 © 11.1 10 ;; 07 ' Q (1 (/;' 14 df"''-. 0 G;
6 • I(;! I 'ftJJh. 1....116 1,5 /h;~ M

4

32
r r

31 3



No.7
Ref No. Parts No. Description Model & ty RemarksModel & uant
R-ef N°. Pieces N°. Designation I~~o HOD d~OE Remarques

7- 1 1365-216-0010-0 OASE, MAIN GEAR LH 1 1
{ No. 1-3200

Gcoqullle G.
ENo. 1-7370

7- 1. 1365-216-0011-0 OASE, MAIN GEAR LH 1 1
{No.nOt-IS800

Coquille G.
END.7371- 51.10.1

7- lb 1365-216-0012-0 OASE, MAIN GEAR LH 1 No. 15801-
CoquUle G.

7- 1-1 1371_216_0010~O OASE, MAIN GEAR LH 1 For KS650-D DNa.l-10390.Q.
Coqullle G.

7- l-la 1371-216-0011-0 OASE, MAIN GEAR LH 1 1 DNa. 103901- E51. 10. I
Coquille G.

7- Z V78130-000060 PLUG/ PT3/8 1 I 1
Bouchon

7- 3 1352-216-00~O-O PAOKING, GEAR OASE I I I
{ No.I-ISSOO

Joint
DNa. 1-103900 E51. 10. 1

7- 3. 1365-216-0050-0 PAOKING, GEAR OASE I 1 1
{NO.15801-

Joint
DNa. 103901- E51.10.1

7- 4 1365-216-0020-0 OASE, MAIN GEAR RH 1 I
{ No. }-3200

Coquille D. ENo.1-7370

7- 4. 1365-216-0021-0 OASE, MAIN GEAR RH 1 I 1
{ No. 3201-15800 DNa. 1.. 103900

Coquille D.
ENo.7371- 51. 10. I

7- 4b 1365-216-0022-0. OASE, MAIN GEAR RH L 1 I 1
{NO.15801-

GOllullle D.
DNa. 103901- E51,10,1

1- 5 V20126-080250 BOLT/M8 X 25 6 6 6
VI,

7- 6 V4011b-000800 WASHER, SP/M8 7 7 7
Rondelle heln

7- 7 V30026-000800 NUT/M8 7 7 7
Ecrou

7- 8 V20126-080350 BOLT/M8 X 35 1 1 1
Vis

7- 9 1352-216-0040~1 PIPE, OIL 1
Goul~

7- 9- 1 13 68- 216~00 10·0 PIPE, OIL 1 1
Goulot

7-10 V20026-060160 BOLT/M6X16 1 1 1
VI<

7 -11 V40116.000bOO WASHER, SP/M6 I 1 1
Roodellc hem

7-12 7951-103-1010-0 OAP,0IL/30 1 1
{NO. 1-4540

Boueholl
ENo. 1~4540

7 -Ila 7954-205-1010-0 OAP,01L/30 1 1 1 (NO.4541- DNa. 1-

Bouchon ENo.4541-

7 -13 1352-216-0050-0 LEVEL,OIL 1 I 1
MOllchard

7-14 1365 -216-0030-0 METAL, WHEEL z z Z
Flasque

7-15 V20026.0b0120 BOLT/M6x12 6 6 6
Vis

7-16 V4011b-OOObOO WASHER, SP/M6 6 6 6
Rondelle hein

7-17 1365-930-1000-0 HITOH. R. 1 I I
I\Hel~g~ AR,

7-18 V20146-120750 BOLT/M12x75 Z z Z
VI,

7-19 V4011b-001200 WASHER, SP/M12 z z Z
Rondelle freln GE, GRE, R

7-20 V30226.001200 NUT/M12 4 4 4
Eo"'"

7-21 1301- 100- 90 10 ."0 PIN, KING ASSY 1 1 1
Broche

7-22 1305 - 931- 0030- 0 PIN, HAIR 1 1 1
Attac~ bela

7- 0-1 8057-006-0000-0 HITCH, OULTI ASSY 1 1 1 lGE, GHE, R ... *
Auache culti ensemble 650D .. , *
.HITOH, OULTI

E···· .. *7-23 8057-006-0010-0 1 1 1
Anache cult!

7-24 8057-006-0020-0 .BOLT Z z Z R ...... *
Vis GE, GHE 650D •.. *

7-25 8057-006-0030-0 'SPRING, LOOK z z Z E •..... *
Arnortlsseuf

7-26 V20126-120400 ·BOLT/M12x40 S~35 z z 2
Vis

7-27 V30226-001200 'NUT/M12 Z z Z
Ecroo

7-28 1365 - 216-0040 - 0 OAP, SHAFT/30 X 50 I I 1 {NO.897 1- DNo.·1-

ErnboUl ENo.7371-

20



t.,)..
~-9-1

la

28-1

~

,/ 11
33

5

17

21
~'

1-1

"'l
~.

""
--J

g'~
a>" ~;:;.z
~ 0
~M

~ >­
,,~
co
~ Cl

>-
CIl
M



No 7•
Ref No. Parts No. Description Model & ~'ty Remarks

Mod~l & Quant
R~f N°. Pi~ces N°. D~signation KS KS I~~OE Remarques

650 650D

7-28-1 1365-701-0050-0 COVER, SHAFT I I No. 14971-
Embout

7-29 V20026-060 I 00 BOLT/M6X 10 2 2 2

) No.8971- DNa. I-v'"
7-30 V40116.000600 WASHER, SP/M6 2 2 2

ENo.7371-

Ronde lie he In

7-31 1368-216-0020-0 METAL, MAIN SHAFT I
Flasque

7-32 1371-211-0021-0 PACKING, CASE 1
Joint No. 15801-

7-33 V20126.080250 BOLT/M8X25 4
V'"

7-34 V40116.000800 WASHER, SP/M8 4
Rondelle freln

22



23

Fig. 8 N GEARTRANSMISSIO
Reducteur

~a



No 8•
Ref No. Parts No. Description Model & ~'ty RemarksModel & Quant
Ref N°. Pi~ces N°. Designation I~~o HOI)I~~OE Remarques

B- I 1352-217-0010-0 SHAFT, MAIN I I I
Arbre prlmalre

B- 2 V60011-063040 BEARING, RB/6304 I 1 I
ROUlemcnt

B- 3 V60011-620450 BEARING, RB/6204 I 1 1
ROll1ement

B- 4 1352~217-0020-0 GEAR, MAIN SHIFT/25-39T I I I
Daladem

B- 5 1340-217-0040-0 SEAL, 01L/TC22357 I I I
IJague d'ctanchelte

B- 6 1352_217_0030~O SEAL, 01L/TC25358 I I I
lIague d'etancheitc

B- 7 1352~217-0040-0 BUSH, SEAL I I 1
Coussinct

(B- B V73519-230420 PIPE/VINYL 1 I
No. 1-8970

Coussinet
ENo,1-7370

B- 9 1352-219-1000-0 SHAFT, SHIFT I I 1
Arbre secondaire

B- 10 1352-219-0010-0 GEAR, SHIFT/26-45T I I
No. 1-15800

llaJadeur

8- lOa 1365-219-0010-0 GEAR, SHIFT/36-45T I I I
No. 15801-

[Jaladeur

8- 11 V60011-062030 BEARING, RB/6203 I I I
Roulement

8- 12 v60011-620450 BEARING, RB/6204 I I 1
ltoulement

8-13 1340-217-0040-0 SEAL, 01L/TC22357 I 1 I
lJaguc d'etancheite

8-14 1352-222-0010-0 PIN, COUNTER GEAR 1 1 1
Axe de pignoo fou

8-15 1352-222-0020-0 GEAR, IDLE/72T I 1 1
Pignon fou

8- 16 V60011-0620Z0 BEARING, RB/6202 2 2 2
Roulcment

8-17 1365-224-0010-0 SHAFT, WHEEL PINION I I I
Arbre de clabots

8~18 V60011-063040 BEARING, RB/6304 2 2 2
Roulcment

8-19 V70414-002000 RING, SNAP/C 20 2 2 2
Collet d'axe

8-20 1365~224-0020-0 WASHER 4 4 4 2 pieces use for No, 1-3200
Rondelle

8~21 1352-224-0020-0 SPRING, PRESS/35 2 2 2
Rcssort de prcssion

8-22 1365-224-0030-0 PINION, WHEEL/I1T 2 2 2
Clabot

8-23 1352-224-0040-0 GEAR, SIDE CLUTCH/62T I I I
Roue de clabotage

8-24 V70514-003500 RING, SNAP/C 35 2 2 2
Collet d'axe

8-25 1365-225-1000-0 SHAFT, WHEEL 2 2 2
Fussc

8-26 131 0- 225 - 0050 - 0 PIN, WHEEL SHAFT I I I
Arbre de rolles

8-27 V60011-062080 BEARING, RB/6208 2 2 2
Roulement

8-28 1365_~25_0010_0 SEAL, 01L/AQ6952E 2 2 2
Bague d'etanchctte

8-29 1352-226-1000-0 GEAR, BACK/22T I I I
Pigllon de M AR

8-30 1352-226-0010-0 PIN, BACK GEAR I I I
Axe de M AR

8~31 V72010-240100 O-RING/PIOA I I I
Joint torique

8-32 1338_216_0070_0 PLATE, LOCK B 1 I
No. 1-15800

P!aquettc arretotr

8-32a 1365_226~0010_0 PLATE, LOCK 1 I I
No.15801-

Plaquett~ am'toir

8- 33 V20026-060120 BOLT/M6x 12 2 2 2
Vis

8- 34 V40116-000600 WASHER, SP/M6 2 2 2
RO!HJelle frein

8-35 1352-917-0010-0 PULLEY/l 00 I I I
PouHe

8-36 1324_205_0020_0 WASHER 1 1 I
Rondelle

24



25

28

Fig. 8 GEARTRANSMISSION
Reducteur

~a



No 8•
Ref No. Parts No. Description Model & Q'ty RemarksModel & Quant
Ref N°. Pieces N°. Designation KS KS KS Remarques

650 650D 650N

8-37 V201Z6-0B0200 BOLT/M8x20 1 1 1
Vi<

8-38 V4011b-OOOBOO WASHER, SP/M8 1 1 1
Rondelle fie In

8-39 1352-917-0030~O PULLEY, V/2-140 1 1
Poulte trapczoidale

8-40 V201Z6-080200 BOLT/M8X20 3 3
VI,

8 -41 V40116-000BOO WASHER, SP/M8 3 3
Itondellc freln

8-42 1352-917-0040-0 BOSS, PULLEY 1 1
Moyeu de poulic

8-43 1366-917-0010-0 PULLEY/75 1 1
PouHe

8-44 1366-917-002'0-0 PULLEy/gO 1 1
Poulie

8-45 1366_917_0030_0 PULLEY/I 00 1 1
Poulie

8-46 1371-217-0010-0 OOLLAR 1 1
COlHer

8-47 1371-217-0020-0 RING, SNAP/O WR47 1 1
Collet <,I 'axe

8-48 1352-917-0050-0 PULLEY/I 40 1
Poulie

8-49 1324-205-0020-0 WASHER 1
Rondellc

8-50 V201Z6-080200 BOLT/M8X20 1
Vis

8-51 V4011b-OOOBOO WASHER, SP/M8 1
Rondelle ficin

26



15

~
9 f'®

10

7-f
8

6

17

SHIFTER
Fourchettes

Fig. 9

27



No 9•
Ref No. Parts No. Description I~~del & ~'ty Remarksodl;l & Quant
RM N°. Pieces N°. Dl;signation Kg

~gODI~g OE Remarques
650

9- 1 1352-22980010-0 SHIFTER, MAIN SHIFT 1 1 1
FOurchette de M AV

9- 2 1302.225-0030-0 SPRING, SHIFTER 1 1 I
Ressort de verrouiilage

9- 3 v68010-000100 BALL, STEEL 1 I I
Bille de VClfouHlage

9- 4 1352-229-0020.0 STAY, MAIN SHIFTER I I I
Axe de fourchette

9- 5 V720 10 - 190090 O-RING/P9 I I 1
Joim torique

{ No. 1-15800
9- 6 135Z M 229-0030-0 SHIFTER, BAOK 1 I DNo.1-\03900

Fourchelte do;'; M AR

6. 1352 M 229- 003.1 - 0 SHIFTER, BAOK I I I
{ No, 15801-

9- DNo.103901-
Fourchette de M AR

9- 7 1302-22S~OO30~O SPRING, SHIFTER I I 1
ReSlort de verrouillage

9- 8 v68010-000100 BALL, STEEL I 1 I
Bille de verrouillage

9- 9 1352-229-0040~O STAY, BAOK SHIFTER 1 I I
Axe de fourchette

9-10 Vnolo-lqOO90 O-RING/P9 I I I
joint torlque

9-11 1352-Zl9vOO50-0 PLATE, STAY SET 2 2 2
HUlee

9-12 V20026-0601Z0 BOLT/M6X12 2 2 2
Vis

9-13 V4011o-000600 WASHER, SP/M6 2 2 2
Rondelle (rein

9-14 1352·229-1000-0 ARM, SHIFT I I 1
Selecteur

9-15 v72010-240160 O-RING/P16 1 I I
Joint torique

9-16 1365-229-0010-0 SHIFTER, SIDE OLUTOH 2 2 2
FOUlchette de clabolage

9-17 2703-101_0200_0 OOLLAR, SHIFTER 4 4 4
Griffe de fronement

9-18 1352-229·0060.0 PIN, SIDE OLUTOH 2 2 2
Pivot.

9- 19 vnOlO-240100 O-RING/P10A 2 2 2
Jo[nt torique

9-20 1352·229-0070-0 ROD, SIDE OLUTOH 2 2 2
Doigt

9-21 Vn010.190100 O-RING/Pl0 2 2 2
10101 tor(que

28



Fig. 10 SUB TRANSMISSION
Boite de vitesses sub.

29



No• 10
Ref No. Parts No. Description Model & Y'ty RemarksModli) & Quant
Rlif N°. Pi~ces N°. Dlisignation ~~o

KS I~~ OE Remarques6501)

10- I 1371~211MOOIO-O OASE, SUB TRANSM ISSION I DNa. }-15800
Coqullle

lO- la 1371-211-0011~O OASE, SUB TRANSM ISSION I DNa, 15801-
Coqullle

10- 2 V78130-0000Z0 PLUG 2
Bouchon

10- 3 1371-211-0020-0 PAOKING. OASE 1 DNa. 1-15800
Joint

10· 3a 1371- 211- 002 1 - 0 PAOKING, OASE 1 DNa. 15801-
Joint

10- 4 V201Z6-QB0750 BOLT/M8X75 4
Vis

10- 5 V40116-000BOO WASHER. SP/M8 4
Rondelle frein

10- ,6 1371-211-0030-0 OOVER. SUB OASE I
Sous-cache

10- 7 1371-211-0040-0 PAOKING, OOVER 1
Joint

lO- B V20126-080200 BOLT/M8X20 4
Vis

10- 9 V40126-000800 WASHER. SP/M8 4
Rondelle frein

10-10 1371-211-0050-0 PIPE. BREATHER I
Tubulure

10- 11 1340_211_0051_0 OAP, OIL I
Bouchon

10 - 12 1371-211-0060-0 SHAFT, PULLEY I
Arbre •

10- 13 V60011-06ZQ40 BEARING. RB/6204 2
Roulemcnt

10-14 V70310-004700 RING, SNAP/B 47 1
Collet d'axe

10- 15 1371-211-0070-0 WASHER/21 X 30X 2 1
Rondelle

10- 16 1352-217-0040-0 BUSH. SEAL I
COlisslnet

10- 17 V744IZ-547080 SEAL, 01L/T025478 I
Uague d'clanchcite

10~ 18 1371~211~0080~0 GEAR. SUB OOUNTER/17-20T 1
Pignon

10-19 1371-211~0090~0 SHAFT, SUB OOUNTER 1
Albre

10~20 V 65 341- 624200 BEARING, NR/TA1620 2
Roulement

10-21 137 I - 211 ~ 0 100 _0 WASHER/17 X 30 X 2 I
Rondelle

10-22 1371-211-0110-0 WASHER. LOOK I DNa. 1-15800
Rondelle

10-22a 1371-211-0111-0 WASHER, LOOK 1 DNa. 15801-
Rondelle

10- 23 vnOl0-240160 O-RING I
Joim wrique

10-24 1371-211-0150-0 0-RING/S12 I
Joim wrique

10-25 1371_211_0120~0 PLATE. SET I
Plaque

10- 26 V20026-060120 BOLT/M6X 12 1
Vis

10-27 V40116-000600 WASHER, SP/M6 I
Rondelle frcln

10-28 1371_211_0130_0 GEAR. SUB SHIFT/17-1 9T I
Pignon

10-29 1317-201~0040-0 KEY, PULLEY I
Clavette

10- 30 1371-211-1000-0 ARM. SUB SHIFT I
Selecteur

10- 31 1371-211-0140-0 SHIFTER. SUB 1
Fourchette

10- 32 Vn010-190090 0-RING/P9 I
Joim torique

10- 3 3 1302_225~0030_0 SPRING. SHIFTER 1
Ressort de verrollilage

10-34 V68010-000100 BALL. STEEL 1
Dille de verrouillage

10-35 1371-211-2000-0 ARM. SUB I

30



Co3...

~

~
11 ~

17

4.8

~

f,">

{
44

'"'l
~.

(JQ

~

o

",00
S. c:::
" to"-
" >'3
:". ~

" >~ Z
~ 00

E E:::
v~

00
00
~o
z



No 10•
Ref No. Parts No. Description Model & Q'ty RemarksModel & Quant
R-ef N°. Pie-ces N°. Dlisignation i~~o ~&ODI~~OE Remarques

10- 36 V58014-050240 PIN, SPRING/5 x 24 I
GouplUe elastique

lO~ 37 V59013.090700 WIRE/O,9 X 70 I
Fil

10-38 1371-401-2000-0 LEVER, SUB SHIFT I
Levier

10-39 1371-401-3000-0 ' YOKE 2
Chape

10-40 1371_401_0010_0 WIRE, SUB SHIFT ASSY I DNa.I-114150
Cable

IO-40a 1371-401-0011-0 WIRE, SUB SHIFT ASSY I DNa.114151-
Cable

10-41 V30026·000600 NUT/M6 2
Ecrou

10-42 3502-201-0040-0 PIN, JOINT 2
Goupme

10-43 V41316·000600 WASHER, PL/M6 2
Rendelle

10-44 V50015-200150 PIN, SPLIT/2 X 15 2
GouplJle {endue

10-45 1371-401-0020-0 ARM, WIRE I
Equerre d'arret

10-46 v20126·080200 BOLT/M8X 20 I
Vis

10-47 V40116-000800 WASHER, SP/M8 I
Rondelle frein

10-48 4106-105-3030-0 GRIP I
Poignee

lO-48a 2101-230-0010-0 GRIP I ®
Poignee

32



w
w

"'l
~.

(JQ

--
"'...,
3 M
~Z
'<Cfl" ....."80
~Z

~>
5· Z

tl
to
::0
~
:><:
M
Cfl
.-<
Cfl...,
M
E;::

23a

"'" 4\ 4r 46

~~

22

36
39

38
47---1

Jt':=1 '(
52> \~/
<~

-....,.@ 51 ~
~53 l~'I

50

~,~
35

;~J 3f32 30 .

-, ~J.~3\1
®L,~ .

~
1615 0

14 fil;->
r--.

53a

~.
(~I

\1~-0-
~If



/;p ~55

/' f=~~

19.,.la
'"'J
~.

4 ""'/ / :~V-I>l.
CIQ,

>-<
, 1 I.-. '\ ~ ~ \ / / Y ~v / / // f I JJ II I , ,~ >-<

58a

I I ~TlI4if:1. WF L/ ~~\J./ 59
-~ 50

'">-3
~M
;;; Z
'<CIl",....

70 f:-.. ~~y"" l w \\ ~ I ( ( ,//( VY./ f T "'" "110
i<>Z
~>
5' Z

tJ
tJj

::0
>-

60a-1 rr)~f~ (Y} <' t~ I)) '" 3334~~
~
M
CIl

72--! : ) ~/~ / 8T1%~~ >-<:

~ ~ ,

CIl
>-3

59a . . ~ M

, (Jl /1(\ S. / /~(} 3.1 ~

tJ

,

I I
67

W
56a 5~a 66

.&lo



Col
UI

"'I
~"

""--
3'>-i
O"t'l
;; Z
',;00
OQ~

" 0RoZ
::'
" ;J>5" Z

tJ
to
::u
~
t'l
00
><
00
>-i
t'l
~

IY3
1
8

\l""~

3.5

3740

~\.,
44

8.0

8~1

._~

r.27-1

56.

1901.
1901



N 1110.
Ref No. Parts No. Description Model ~ Y'ty RemarksModlil & Quant
Rlif N°. Pil!ces N°. Dlisignation KS IHoD l~gOE Remarques650

Il- l 1365- 20 1-00 10-0 PULLEY, ENGINE/98 1
Poulle 1ll000rlce

II- I- I 1371~202-0010~O PULLEY, ENGINE/80 I
POliHe lllotrice

11- 1-2 1368 M ZOZ-OOIO-O PULLEY, ENGINE/74' 1
Poulle moulce

11- 2 1365-201-0030-0 BELT, V/SB39 3
Courrole trapezoldale

11- 2-1 V81720 M Q05300 BELT, V/SP53 2
Courrole uapezoidale

11- 2-2 V81720-005200 BELT, V/SB52 2
Courroie trapezoldale

11- 3 1365~201-0020-0 PULLEY, V/146-162 I
Poulie mence

11- 3 - I 1371-202-0020-0 PULLEY, V/162 I
Poulle menee

11- 3-2 1368-202-0020-0 PULLEY, V/162 1
PouHe menee

11- 4 1317-201-0040MO KEY, PULLEY I I I
Clavette

11_ 5 1324-205-0020-0 WASHER I I 1
Rondelle

11- 6 V40116-000800 WASHER, SP/M8 1 I I
Rondelle heln

11- 7 V20126-080200 BOLT/M8 X 20 1 I 1
VI<

11- 8 1365 - 202 - 1000 - 0 ARM, TENSION A 1
Bras de tension

11- 8-1 1368-203-1000-0 ARM, TENSION A 1 1
{DNO.I-I03900

Bras de tension
ENo.I-14970

11- 8- la 1371-203-2000-0 ARM, TENSION A I 1
{DNO. 103901-

Bras de tel!siol\
ENo.14971-

11- 9 1365 _202- 2000 - 0 ARM, TENSION B 1
lira; de tension

11-10 1365~202-3000-0 PULLEY, TENSION A I I 1
Galer rendeur

11- 11 1340-203-5000-0 PULLEY, TENSION I
Galer tendeur

11-12 1352-202-0010-0 SPRING, TORQUE/28 2 I 1
Ressort

11-13 1365-202-0020-0 BOLT, TENSION I
Axe de rendeur

11- 13 - I 1368-203-0010-0 BOLT, TENSION I 1
{DNO.I-I03900

Axe de tendeur
ENo.I-14970

11-13-la 1371-203~0010-0 BOLT, TENSION I I
{DNO.I03901-

Axe de tendeur
ENo.14971-

11- 14 v41015-001200 WASHER, PLIM 12 I I I
Rondellc

11 - 15 V40116-001200 WASHER, SP/M 12 I I I
Hondelle (rein

11- 16 V30026-001200 NUT/M12 I I I
Ecrou

11- l7 V70414-001200 RING, SNAP/C 12 I 1 I
Coller d'axe

11-18 V70414-001700 RING, SNAP/C 17 I
Collet d'axe

11-19 1365-204~1000-0 STOPPER, BELT A I
Garde-counoles

11- 19 - 1 1371-204-1000-0 STOPPER, BELT I I DNo.I-103900
Garde-courtoi<,s

11- 19~ la 1371-204-2000-0 STOPPER, BELT I I
{DNO.I03 9OI-

Garde -comTOies
EE, EHE No.114151-

11-19-2 1368-204-1000-0 STOPPER, BELT I For E-type
Garde-cOllrr0ies

11-20 V20126-0B0160 BOLT/M8X 16 2
Vis

11-20-1 V20126-0B0140 BOLT/M8X 14 2 2 EE, EHE No.114151-
Vis

11_21 V40116-000BOO WASHER, SP/M8 2 2 2
Rondelle frein

11 - 22 1365 - 204 - 2000- 0 STAY, STOPPER I
Appul

11-23 1365-204-0010-0 STOPPER, BELT B I No. 1-14970
Garde-COUTToies

11-23a 1365~204-0011-0 STOPPER, BELT B I No.14971-
Garde-courroies

36



No.ll
Ref No. Parts No. Description Model & yty RemarksModel & Quant
Ref N°. Pieces N°. Dllsignation i~~o ~&ODl~gOE Remarques

11-24 V20126-080160 BOLT/M8x 16 z
V"

11 - 25 V40116.000800 WASHER. SP/M8 z
Rondelle freln

11-26 V41316-000800 WASHER. PL/M8 z z Z
Rondelle

11-27 1365~917-00l0~O PULLEY/lOa ] *Poulle 1ll0l:rlce

11-27 - 1 1326-';11 7 -00 10 - 0 PULLEY/68 ] *Poulle tIlOl:r[ce

11-28 V20126.080250 BOLT/M8x25 3 *Vis

11-29 V40116.000800 WASHER, SP 3 *Rondelle frein

11-30 1352-209-0010-0 DRUM. BRAKE ] ] ]

Tambour de freln

11- 31 1352-209-0020-0 KEY ] ] ]

Clavette

11-32 1324-205-0020-0 WASHER ] ] ,]

Rondelle

11- 33 V20126-080200 BOLT/M8X20 ] ] ]

V"
11-34 V40116-000800 WASHER, SP/M8 ] ] ]

Rondelle freln

11- 35 1352-209-1000-0 SHOE. BRAKE ] ] ]

Macholre complete

11- 36 1352-209-0030-0 SPRING. TORDUE/25 ] ] i
Ressort de torsion

11-37 1352-209-0040-0 BOLT, BRAKE ] ] ]

Pivot de frein

11-38 V41316-001000 WASHER. PL/M 1a ] ] ]

Rondelle

11-39 v40116-001000 WASHER, SP/M 1a ] ] ]

Rondelle frein

11-40 1352-209-0051-0 COVER, BRAKE ] ] ]

Cloche de frein

11- 41 V20026-060120 BOLT/M6 X 12 z z Z
Vis

11-42 V40116-000600 WASHER, SP 2 z Z
Rondelle frein

11-43 V41316-000600 WASHER, PL 2 z Z
Rondelle

11~44 1352-621-0010~0 CLAMP ] ] ]

Bride

11-45 1365-612-2000-0 COVER. BELT ]

Carter de courroies

11-46 V37016~000800 NUT, WING/M8 ]

Ecrou a oreilles

11-47 v27016-080150 BOLT, WING/M8X 15 ]

Vis a oreilles

11~48 V40116-000800 WASHER, SP/M8 Z
Ilondelle freln No. 14971-

11-49 V41316~000800 WASHER. PL/M8 z
Rondelle

11-50 V11116-600100 SCREW/M6 X 1a ]

V"
11 - 51 1365-611-0010-0 CAP, COVER ]

Opereule

11~52 1365-611-0020-0 NUT, SPEED/M6 ]

Ecrou

11- 5 3 1365-612-2100-0 COVER, BELT SUB ] No. 1-14970
Grllle

II - 5 3a 1365 - 612-00 10 - 0 COVER, BELT SUB ] No. 14971-
Grille

11-54 1338-701-0050-0 COVER/RUBBER ]

Opcrcule

11-55 V30026-000800 NUT/M8 Z Z
Ecrou

11-56 1371~611-1000-0 COVER. BELT ] DNo.I-103900
Carter eourroles

11-56a 1371-612-2000-0 COVER, BELT A ] ]
DNo.103901-

Carter de courroies
EE, EHE No.114151-

11-57 1338-612-0010-0 COVER. PULLEY ] DNo.1-103900
Carter de courroies

11-57a 1371-612-0010-0 COVER, PULLEY ] ] DNo.103901-
Carter de comroies

37



No 11•
Ref No. Parts No. Description Model & ~'ty RemarksModlil & Quant
RM N°, Pi~ces N°, Dlisignation KS KS KS Remarques650 650D 650g

11-58 1371~611~OOIO-O STAY, COVER 1 DNa, 1-103900
Support

( DNo.I03901-
II-S8a 1371-612-2200-0 STAY, COVER A I I

support
EE, EHE No.114151-

11- 59 V201Z6.081300 BOLT/M8X 130 I DNa. 1-103900
Vh

11-59a V20126.0B0900 BOLT/M8X90 I 1
DNa. 103901-

Vh
EE, EHE No.114151-

11- 60 V4131b·OOO800 WASHER, PL/M8 2 DNa. 1-103900
Rondelle

II-bOa V4131b.OOO800 WASHER, PL/M8 4 5
DNa. 103901-

Rondelle
EE, EHE No.114151-

11- 61 V4011o.000800 WASHER, SP/M8 I DNa. 1-103900
ROndelle freln

11-61a V4011o·000800 WASHER, SP/M8 6 6
DNa. 103901-

Rondelle frein
EE, EHE No. 114151-

11- 62 V30026·000800 NUT/M8 1 DNa. 1-103900
Ecrou

11- 63 V20126·100200 BOLT/M10X20 I
VI,

11- 64 V40116.001000 WASHER, SP/M 10 I

}RondeUe freln DNo.1-103900

11-65 V41316-001000 WASHER, PL/M 10 I
Rondelle

11-66 V20026·0bOlOO BOLT/M6X 10 4 4
Vis

11- 67 V4011b-000600 WASHER, SP/M6 4 4
Rondelle frein

11-68 V41316-000600 WASHER, PL/M6 3 3
ROndelle

11-69 1371-61Z-Z100-0 COVER, BELT B I I DNa. 103901-
Carter de couuoie,

11-70 1371-61Z-0020-0 STAY, COVER B 1 I
EE, EHE No.114151-

Support

11-71 VZOIZ6-080140 BOLT/M8 X 14 4 4
Vb

11-7Z V201Z6-080Z50 BOLT/M8x25 1 1
Vis

11-73 V300Zb-000800 NUT/M8 1 I
Eerou

11-74 1368-611-1000-0 COVER, BELT 1
Carter de coorroies

11-75 1368-611-0010-0 PIPE/58 1
Tubulure

11-76 V3 70 16_000800 NUT, WING/M8 1
Eerou a oreilles

11-77 V40116-000800 WASHER, SP/M8 2
Rondelle frein

11-78 V41316-000800 WASHER, PL/M8 2 For E-type
Rondelle

11-79 VZ7016-080140 BOLT, WING/M8X 14 I
Vis a oreilles

11-80 1368-611-2000-0 STAY, COVER A I
Support

11-81 V20126-080160 BOLT/M8x16 2
Vis

11-82 V4011b-000800 WASHER, SP/M8 2
ROndelle freln

11-83 1368-'611- 3000-0 STAY, COVER B I
support

38



39

Fig. 12 HANDLE FRAME
Mancherons



Fig. 12

31

29
\3e
~~ /.~;//

HANDLE FRAME
Mancherons

39

40



41

Fig. 12 HANDLE FRA
Ma ME

ncherons



No 12•
Ref No. Parts No. Description Model & l ty Remarks

Modl\l & uant
Rl\f N°. Pie-ces N°. Dl\signation I~~o IHoD JgOE Remarques

12 - I 1365_301_1001_0 FRAME, HANDLE 1

A" {DNa. 1-1000
12- 1 - 1 1368-301-1000-0 FRAME, HANDLE 1 1 ENo.I-14970

A"
12 - 1-la 1368_301_1001_0 FRAME, HANDLE 1 1

{DNa. IDOl-

A"
ENo. 14971-

12- 2 1352_925_0040_0 MARK, BELT ADJ 1 1 1
Etiquelte

12- 3 V20126-101200 BOLT/M10x12 2 2 2
Vh

12 - 4 V2012n-101250 BOLT/M10X 125 1 1 1
VI,

12 - 5 V4131n-OOlOOO WASHER, PL/M10x125 4 4 6
Rondelle

12- 6 V4011b-OOlOOO WASHER, SP/M 10 3 3 3
Rondellc frein

12 - 7 V300Z6-001000 NUT/M10 J 3 J
EcrOll

12,- 8 1365-301-2000-0 COVER, TOOL BOX 1 1 1
Portillon

12- 9 1365_951_0012_0 MARK, MODEL A 1
Plaquelte

12- 9-1 1371-951-0011-0 MARK, MODEL A 1
Plaquctte

12 - 9-2 1368-951-0010-0 MARK, MODEL A 1 ENo.I-14970
Plaquette

12 - 9-2a 1368-951-0013-0 MARK, MODEL A 1 ENo.14971-
Plaquettc

12- 9-3 1365-953-0010-0 MARK, MODEL B 1 *Etiqucltc

12-10 V2qll 0- 200040 RIVET/2x4 4 4 4 @
Rivet

12-11 1324-957-0120-0 MARK 1
Etiquette

12-12 1331_954_0060_0 MARK 1 *Eliquettc

12-13 4114-606-0030-0 MARK, ISO 1 1· 1
{ DNa. 1301-

Ellquette
ENo.14971-

12 -14 1368~952-0010-0 MARK 1 1 HE No.1-
Etiquette

12-15 1372-952-0010-0 MARK, CAUTION A 1
Etlquetle

12-15-1 1368~953-0010-0 MARK, CAUTION A 1 1 No. 14971-
Etiquette

12-16 1372-952 -0020- 0 MARK, CAUTION B 1
Etiquette

12 - 16- 1 1368 -95 3-0020- 0 MARK, CAUTION B 1 1 No. 14971-
Etiquette

12_17 Vl1116-500120 SCREW/M5 X 12 2 2 2
Vis

12- 18 V40116-000500 WASHER, SP/M5 2 2 2
Rondelle frein

12 - 19 1352-301-0010-0 KNOB, SET 1 1 1
ferrneture

12-20 1352-301-0020-0 SPRING, PRESS 1 1 1
ReSSOlt

12-21 V5B014-0301BO PIN, SPRING/3 X 18 1 1 1
Goupille elaltique

12-22 1352~301-3000-0 PANEL, HANDLE 1
Grllle de vitesses

12-22-1 1368- 30 1- 2000-0 PANEL, HANDLE 1 1
Grille de vitesses

12- 23 1365- 951-0020- 0 MARK, MAIN SHIFT 1
Etiquellc

12-23~1 1371-951-0020-0 MARK, MAIN SHIFT 1
Etiquette

12-23-2 1368~951-0020-0 MARK, MAIN SHIFT 1 ENo. 1-14970
Etiquene

12-23-2a 1368-951-0021-0 MARK, MAIN SHIFT 1 ENo.14971-
Etiquelle

12-24 V29110~200060 RIVET/2x6 6 6 6
Rivet

12-25 V11116~600120 SCREW/M6 X 12 4 4 4
Vis

12-26 V40116-000600 WASHER, SP/M6 4 4 4
Rondelle ficin .

42



No.12
Ref No. Parts No. Description Model & Q'ty RemarksModel & Quant
RH N°. Pieces N°. Designation KS

~gOD I~~OE Remarques650

12~27 V41316-000600 WASH ER, PL/M 6 4 4 4
Rondcllc

12-28 1352-311-1000-0 PIPE, HANDLE 1 I 1
Mal\chcrOIl delta

12-29 VZ0146-120450 BOLT/M12 X 45 8T 2 2 2
Vis

12-30 V40116-001200 WASHER, SP/M 12 2 2 2
Ron<Jc lie fIe in

12-31 1427-621-0260-0 CLAMP, HARNESS/150 2 2 2
Bracelet

12-32 1352-404-10QZ-O BOX, CLUTCH 1
GUide d'crnbrayagc

12-32-1 1371-401-1000-0 BOX, CLUTCH 1
GUide d'crnbrayagc

12-32-2 1368-401-1000-0 BOX, CLUTCH 1
GUide d'embrayage

12- 33 1352-952-0010-0 MARK, CLUTCH A 1
Etiquette

12-33-1 1371-902-0010-0 MARK, CLUTCH A 1
Etiquette

12· 34 1352 _952 _0020- 0 MARK, CLUTCH B 1
EtiqueUe

12-34-1 1371-902-0020-0 MARK, CLUTCH B 1
Etiquette

12-35 1352 _952 - 0030 - 0 MARK, BRAKE 1 1 1
Etiquette

12-36 VZOlz6·080160 BOLT/M8x 16 2 2 2
Vis

12- 37 V40~ 16-000800 WASHER, SP/M8 2 2 2
Rondellc frein

12-38 V3002 6- 000800 NUT/M8 2 2 2
[crOll

12-39 1324-300-0510-0 MIRROR, RVIEW SET 1 1 1
Reuoviseuf

12-40 1352-600-0520-0 HORN ASSY 1 1 No.3Z41-
Come

12-41 1352-902-0070-0 MARK, SWITCH A 1
Etlquette

12-41-1 1366-902-0180-0 MARK, SWITCH 1
Etiquette

12-42 1364 - 902 ~ 0090- 0 TAG, CAUTION 1 1 1
[tlqucHc

12-43 1368-301-0010-0 COVER, HANDLE 1 1
Couvcll'je

12-44 1368-301-3000-0 HOLDER, COVER 1 1
Support

12-45 V20026-060120 BOLT/M6x 12 2 2
Vis

12-46 V40116-000600 WASHER, SP/M6 2 2
Rondelle freln

12-47 1351_952_0020_0 MARK, CLUTCH 1 1

IEtiquette

12-48 1371-952-0010-0 MARK, SUB SHIFT A 1 HE No.l-
Etiqueltc

12-49 1371-952-0020-0 MARK, SUB SHIFT B 1
Etiquette

12-50 1315_621_0140_0 BAND, WIRE 2

}Sangle ENo. I ~ 14970

12-51 1338-953-0070-0 MARK, OIL 1
Etiquette

12- 0-1 1372-351-0000-0 HANDLE REVOLUTION ASSY 1 1 1
No.114151~

M~ncheron en5emble
ENo.114151-

12-52 1372-351-2001-0 ,BRACKET 1 1 1
Support

12-53 1372-351-2100·0 ,PLATE, SET 1 1 1
Plaque

12-54 VZ0146-120450 ,BOLT/M12x459T 2 2 2
Vis

12-55 V40116·001200 'WASHER, SP/M12 2 2 2
RandellI.' frein

12 - 5 6 V20146-100250 ,BOLT/M10x259T 2 2 2
Vis

12-57 V40116-001000 ,WASHER, SP/Ml0 2 2 2
RandellI.' f/dn

12-58 V41316·001000 'WASHER, PL/Ml0 2 2 2
Rondelle

43



No 12•
Ref No. Parts No. Description Model & ~ ty RemarksModlil & Quant
Rlif N°. Pieces N°. Dlisignation I~~o ~gOD I~~ OE Remarques

12-59 1372_351_0010_0 ·METAL. HANDLE BRACKET 1 1 1
CoquiJIe

12- 60 J372-351-0020-0 'WASHER/1? X 40X 5 1 1 1
Ronde lie

12- 61 V32126-0016OO ·NUT. SLOTTED 1 1 1
Ecrou a creneux

12- 62 V40116-001600 ·WASHER. SP/M16 1 1 1
Rondelle freln

12- 63 V50015-400350 'PIN, SPLIT 1 1 1
Goup!lle fendue

12- 64 1372-351-0031-0 .METAL, LOCK 1 1 1
Coquille arretoir

12- 65 1324 - 35 3 - 0040.0 'PIN 1 1 1
A"

12·66 1324-353-0050-0 ·SPRING. TORQUE/36 1 1 1
Rellort

12- 67 V4131b-001200 .WASHER, PL/M12 2 2 2
Rondelle

12- 68 V5 00 15 - 300200 ·PIN. SPLIT/3x20 2 2 2
Goupille [cndue

12- 69 1372-351-0040-0 ·HOLDER. WIRE 1 1 1
Cable piVot

12-70 V20126-0B0160 .BOLT/MB X 16 1 1 1
Vis

12-71 V40116- 000800 ·WASHER. SP/MB 1 1 1
Rondelle Irein

12-72 v200z6-060350 'BOLT/M6X35 1 1 1
Vio

12-73 V40116-000600 'WASHER, SP/M6 1 1 1
Rondelle freln

12-74 1372-351-0050-0 ·WIRE. HANDLE LOCK 1 1 1
Cable

12_75 V50015-250150 'PIN, SPLIT/2.5X 15 1 1 1
Goupille fendue

12-76 1427-621-0260-0 ·CLAMP. HANESS/150 2 2 2
Attache faisceau

12-77 1372_351_2200_0 'LEVER, LOCK ASSY 1 1 1
Levier

44



oIlo
Ul

­w
t-rj
~.

(Jq

ona 0
3 Z
1'; ...,
~?:i
~ 0

t""'
t""'
t'1
<:
t'1
?:i

./72--------'

¥,~.1l-l
7-1 .~

~
3-1

73 !fj/

y~

Jj 'r

}~
7

37

~
...-c o..~.-- ,

.---_.---' ................ ...:.!

;~ l~r~/!.~··'~18
~T =~1~~.36}-

23 ,IY ,~ ~~ 35
202241 I ',",

.. 17

~5b37b

~~
26b 1la

27-1



No 13•
Ref No. Parts No. Description Model & Q'ty Remarks

Modlil & Quant
Rlif N°. Pi~ces N°. D1'isignation KS KS KS Remarques

650 HSQD 6501':

13 - 1 1352-404-2001-0 LEVER, AROH 1
Arceau d'cmbrayage

13 - 1 - 1 1368-401-2000·0 LEVER, AROH 1 1
Arceau d'cmbrayage

13- 2 1352~404-3001-0 LEVER, OLUTOH 1 -
Levier d'embrayage

13 - 3 1352-404-0011-0 PIN,OLUTOH 1
Axe d'cmbrayagc

13- 3 - I 1368·401-0010-0 PIN,OLUTOH 1 I
Axe d'cm.brayage

13 - 4 v58014-040220 PIN, SPRING 2 I I
Gouplile elastique

13 - 5 V59013-091000 WIRE/0.9 X 100 2 I I
Fit

13 - 6 - 1352 _404- 0020- 0 WIRE, OLUTOH 2 I I No.l~114150

Cable d'cmbrayage

13 - 6a 1372·401-0010-0 WIRE, OLUTOH 2 1 1 No.114151-
Cable d'embrayage

13 - 7 1352·405-1000-0 TRIGGER, WIRE 2
Main de cable

13 - 7 -I 1352-405-1010-0 TRIGGER, WIRE 1 1
Main de cahle

13 - 8 V41316-000BOO WASHER, PL/M8 2 1 1
Rondclle

13- 9 V50016-200150 PIN, SPLIT/2 X 15 2 1 I
Goupille fendue

13 - 10 1352-404-0040-0 SPRING, OLUTOH 2 1 1
Ressort

13 - 11 1352-404-0050-0 STOPPER, WIRE 1 1 1
{ DNo,l-I04300

Equerre d 'arret
ENo. I ~ 19750

13-lla 1371-401-0030-0 STOPPER, WIRE 1 I
{ DNo.104301-

Equeue d'alfCI
ENo. 19751-

13-12 V20120-0B0750 BOLT/M8x 75 1 I I
Vis

13 - 13 V40116-000BOO WASHER, SP/M8 I 1 I
Ronde lle frc in

13 w14 V30026-000BOO NUT/M8 1 I I
Ecrou

13 - 15 4106-105-3030-0 GRIP 1
Poignce

13-16 1352-404-4002-0 ARM, SHIFT A 1
Fourchette

13-17 1352-404-6002-0 LEVER, BRAKE 1 I 1
Levier dc (reIn

13~lB 1352w404_0070~0 KNOB, LEVER/24 1 1 I
Embout

13-19 1352 ~ 404- OOBO~0 WIRE, BRAKE 1 1 1 No.1-114150
Cable de frein

13w19a 1372-401-0020-0 WIRE, BRAKE 1 1 I NO,l14151-
Cable de {rein

13-20 1352-404-0090-0 PIN/6X 10 1 1 1
A"

13w21 1352-404-0100-0 SPRING, BRAKE 1 1 I
Rcssort

13-22 V5B014-0302BO PIN, SPRING/3 X 28 1
Goupille elastique

13- 2 3 v50016-200150 PIN, SPLIT/2 X 14 I I 1
Goupllle (endue

13-24 1352-404-BOOO-0 HOLDER, OLUTOH LEVER 1 I I
Pivot d'arceau

13w25 V5B014-030150 PIN, SPRING/3 X 15 I I I
Goupilie elastlque

13w26 1340-402- 00 10wO WIRE, THROTTLE I Engine No. 1-690
Cable d'accelerateur Mn leur

13-26a 1365w402-0010-0 WIRE, THROTTLE 1 Engine No.691-
Cable d'accelelateur Moleur

13-26b 1326-402-0020-0 WIRE, THROTTLE 1 No.114151-
Cable u'accelerateur

13w26_L 1365-402 _0020_0 WIRE,THROTTLE I 1 1
Cable d'accelelateui {GE' GE-R No. 1-14070

13 ~27 1352-403~100lwO LEV ER, SH 1FT 1 I 1 DE, DEwR No. 1-103600
levier de cllangement E, EE No. 1-14970

(GE' GE-R No. 14071-

13-27a 1352-403-1002-0 LEVER, SHIFT I 1 I DE, PE~R . No. 103601-
leVier de chanl<ement E, EE No. 14971-

46



~
.....

­eN

"':I
~,

""

on
~ 0
3 Z
i'i ..,
~;o
00 0

t-<
t-<
M
<
M
;0

~J1-.1H
7-1 '1k

~
3-1

72 r"")

73 ;/1/

55 J?l,y

Jj '"
}~

7

.- ~. --.. .....~'--...
..e;~ _ :;::0-,18

_I""~~' ,~36
n ,",~~8-';

37
~35b

~
3.7b

~t

27-1



a h J e

be
able
b

01- .
71-

No 13•
Ref No. Parts No. Description Model & ty RemarksModlil & uant
Ref N0. Pieces N°. Dlisignation K8

~&Ol) ~~ 0 E Remarques
650

13~27-1 13n-451-2000~O LEVER, SHIFT 1 I I { GHE, GHE-R, EHE No. 114151-

Levier de changement
DHE, DHE-R No.114151-

13-28 3563-102-0020~O GRIP, SHIFT LEVER I I 1
{ GE, GE-R No. 114151-

Pommeau
GHE, GHE-R
GE, GE-R No. 1-14070

13-29 1352-403-0010-0 JOINT I I I DE, DE-R No. 1-103600
Accouplement E, EE No. 1-14970

13-29a 1352_403_0011_0 JOINT I I 1
GE,GE-R No. 14071- DE, DER No. 1036

Accouplemcnt
GHE,GHE-R No. 114151- E, EE No. 149

13-30 V58014-0402BO PIN, SPRING/W 4 X 28 I I I
GE, GE-R No. 1-14070

Goupllle elastiquc E, EE No. 1-14970
GE, GE-R No.14071-

13-30a V58014-050280 PIN, SPRING/W 5 X 28 1 1 GHE, GHE-R No.114151-
Goupille eJastique E, EE No, 14971-

13 - 31 V59013.090800 WIRE/0.9 X 80 I I
Fil

13-32 1352-403-0020-0 PIN/5X28 1 I I GE, GE-R No.114151-
A"

13-33 V50015-160120 PIN, SPLIT/1.6 X 12 1 1 I
GHE, GHEMR

Go~pllle fend~e

13-34 1352M403 MOO30 MO SPRING, PRESS/65 I I 1
Ressort de tappel tNo. 1-14070 DNo.l-101300

13 M35 1324 M400-0510-0 LEVER, SIDE LH ASSY 1 I I
Direction G.

ENo.1-14970

13-35a 1352_400 M0520 MO LEVER, SIDE LH ASSY 1 1 1
No.14071- DNo. 101301- }>IlJRlCm
ENo.14971- 13-35a can

Direction G. lnterchang

13 M35b 1352 M406-2000 MO LEVER, SIDE LH ASSY I 1 wi th 13-35

Direction G.

13 M36 V10015 M600250 ·SCREW/M6 X 25 2 2 2
VI>

13 M37 1324_400 M0520 MO LEVER, SIDE RH ASSY 1 No, 1-6470
Direction D.

13 M3 7a 1352 M400-0510-0 LEVER, SIDE RH ASSY 1 No. 6471- } >IlJR{l'ffi illterchanRe
Direction D,

13-37 a c an be

13 M37b 1352 M406M21 00- 0 LEVER, SIDE RH ASSY I
With 13-37b

Direction D.

13 M37-1 1371-406 M2000-0 LEVER, SIDE RH ASSY I
Direction D.

13-37 M2 136BM400 M0510-0 LEVER, SIDE RH ASSY 1
Direction D,

13 M38 1324-400 M9010-0 ,LEVER, THROTTLE ASSY I

}Manettes des gaz No, 1-6470

13 M39 VIOO15 M600250 ·SCREW/M6 X 25 2 2 2
VI,

13 M40 1317-406M0020-0 SPRING, PRESS/120 2 2 2
Res$ort

13-41 1352-406-0010 MO WIRE, SIDE CLUTCH 2 2 2 NO,l-114150
Cable de c labotage

13_41a 1372 M406 MOOI0-0 WIRE, SIDE CLUTCH 2 2 2 No.114151-
Cable de clabotage

13 M42 1352-406-0020-0 ARM, SIDE CLUTCH LH 1 I I
Etrier G.

13-43 1352 M406M 0030M 0 ARM, SIDE CLUTCH RH I 1 1
Etrier D.

13 M44 1352 -40 6 M0040 MO PIN, SIDE CLUTCH 1 I 1
Axe d'eUler

13 M45 V50015 M3001BO PIN, SPLIT/3 X 18 1 1 I
GouplJle fendue

13 M46 1352 M416-1001MO LEVER, STAND I I 1
Levlu de bequllle

13-47 1414-117 MOO40-0 KNOB, LEVER/30 I I I
Pommeau

13 M4B V5B014-040220 PIN, SPRING/4 X 22 1 1 I
Go~pil1e elastlque

13-49 V59013 M090700 WIRE/0.9 X 70 1 I 1
FlI

13M50 1352 _416M 2000- 0 ARM, WIRE I I I
[Jras de rappel

13-51 1352 M416-0011-0 WIRE, STAND I
Cable de bequille

13 M51-1 136B-416-0010 MO WIRE, STAND I I
Cable dc bequllle

13 - 52 135Z M416-00Z1-0 SPRING, TENSION/63 1 I I
Hessor{

13M53 V41016-000BOO WASHER, PUM8 2 2 2
Rondelle

48



oil>
00

~

w

'"':I
~,

""

00
3 0
:3 Zg; ...,
~;o
~ 0

l'
l'
M
<:
M
;0

/)

73 ffi

55 ~

/

1~35

~ o 65

,"'C'\:--.! ,~.t6t
J"v'"61 "'ib

~

~35b

~
37b

27-1



No 13•
Ref No. Parts No. Description Model & Q'ty RemarksModel & Quant
Ref N0. Pieces N°. Designation I~~o

KS KS Remarques6501) 650E

13 _54 V50016-200150 PIN, SPLIT/2 x 15 z z Z
Goupllle fcndue

13~55 1352-402_0010_0 WIRE, CHOKE 1
Cable de starter

13-56 1352~416-0030-0. SPRING, STOPPER 1 1 1
Lirniteur

13-57 1352-712_1000_0 ARM, BACKPROOF 1 1
Bras de selecteur

13-58 V201Zo-080200 BOLT/M8X 20 1 1
Vis

13 - 59 V 3022 6- 000800 NUT/M8 1 1
ECTau

13- 60 1365-71Z-10QO-O BRACKET, LEVER 1 1
Support de levier

13 H 61 V20026-060200 BOLT/M6X20 1 1
VI<

13- 62 V4011o-000600 WASHER, SP/M6 1 1
Rondelle freln

13-63 V30026-000600 NUT/M6 1 1
EcrOll No.6471-

13- 64 V20126-080200 BOLT/M8X 20 z Z For R-type
Vis Po UT R

13-65 V40116- 000800 WASHER, SP/M8 2 2
Rondelle frein

13-66 1365-712-2000-0 LEVER, BACKPROOF 1 1
LeVier

13-67 1352-712_0010_0 SPRING, TORQUE 1 1
Hessort de torsion

13 - 68 V41316-001200 WASHER, PL/M 12 1 1
ROndelle

13-69 V50015-300Z00 PIN, SPLIT/3 x 20 1 1
Goupille fendue

13-70 WZ0126-0B0350 BOLT/M8X35 1 1
Vis

13-71 V30226-000800 NUT/M8 1 1
Ecrou

I3~72 1366-600-0510-0 SWITCH, LIGHT ASSY 1 1
Intcfrupteur

13-73 1404- 621-0270-0 CLAMP, WIRE HARNESS B 1 1
Atlache faisccau

50



Fig. 14 RECOIL ST
Lanceur AR T ER

Three rachet type

24

type

- 25

rachetOne

34

22

29

27

28-~

35

51



No 14•
Ref No. Parts No. Description Model ~ 8;ty RemarksModli\ & ( uant
RfJf N°. Pieces N°. D~signation I~~o l~gOD I~~ OE Remarques

14- 0-1 1365w 100-0520-0 STARTER. RECOIL ASSY 1
Lanceur compltt

14- 1 1365-121-0030-0 'PULLEY 1
Poulle

14 - 2 1352-121-0080-0 ·HOOK. WIRE 1
Crochet de pOlgoee

14- 3 1365_121_0060_0 'CASE, STARTER 1
Carter de lanceur

14- 4 1365-121-0070-0 'REEL 1
Boblne de renvldage

14- , 1365-121-0080-0 .RATCHET 3
ClIquet

14- 6 1365-121-0090-0 ·SPRING. SPIRAL 1
ReSIOr( spiTale

14- 7 1374_121_0060_0 ·SPRING; FRICTION 1
ReSlert de frottement

14- 8 1374-121-0080-0 ·WASHER 1
Rondelle

14- 9 1365-121-0120-0 'WASHER, THRUST 1
Rondelle d'appui

14-10 1374-121-0130-0 ·SPRING. RETURN 1
Ressart de rappel

14-11 1365-121-0140-0 'PLATE, FRKnION 1
Dhque d'enc}lquetage

14-12 V40116- 000800 .WASHER, SP/M8 1
Rondelle frein

14-13 V30226.000800 'NUT/M8 1
Ecral!

14-14 1352-121-0050-0 'ROPE, STARTER 1
GOIdon

14-15 1329-121-0140-0 .HANDLE 1
Polgnee

14-16 1352_121_0060_0 .DAMPER 1
Amo!tS$eur de renvidage

14-17 1352-121-0070-0 'PIECE, DAMPER 1
Coupelle d 'arret

14-18 1352_151_0010_0 'MARK 1
Etiquette

14-19 V20046-060120 BOLT/M6X 12 8T 3
Vi,

14-20 V40116-000600 WASHER, SP/M6 6
ROndelle frein

14-21 V20026-060650 BOLT/M6X65 3
Vi<

14- 0-la 1365-151-2100 -0 STARTER. REOOIL ASSY 1
Lanceur complet

14-22 1365_121_2110_0 ·OASE. SUB' 1
Carter de lanccur

14 - 23 1365-121-2120-0 ·REEL. SUB 1
Boblne dc rcnvldage

14- 24 1372-121-2140-0 'HANDLE, B, 1
POignec

14- 25 1365-121-2130-0 'ROPE 1
Cordon

14- 26 1372_121_2240.0 · HANDLE. A 1

14- 27 1372-121-2150-0 'HOOK, WIRE 1
Crochet de pOlgnee

14- 28 1372_121_2160_0 .RATCHET 1 #25043-
Cllque!

14- 29 1372 - 121-21·70-0 ·GUIDE, RATOHET 1
PaUer prima Ire

14- 30 1372_121_2180_0 'WASHER 1
Rondelle

14-31 1372_121_2190_0 . WASHER 1
Rondellc

14-32 1372-121-2210-0 · RING, SNAP/E 1
Collct (J'axe

14-33 1372-121-2220-0 'SPRING, COIL. 1

14-34 1365-121-2140-0 'SPRING, FLAT i
Renort

14-35 1365-121-2150-0 • PULLEY, ENGINE 1
Poulle lllotrice

14·36 1372-121-2110-0 MARK, TRADE 1
""tiquct!c

52



17
18

1

WHEEL
Roues

25

27

~

Fig. 15

27

6 8

26

53



No 15•
Ref No. Parts No. Description Model & S{ ty Remarks

Modl\l & Quant
Rtof N0. Pieces N°. D-esignation KS I~&OD l~gOE Remarques

650

15 - 0-1 1365-024~2000-0 TIRE, LH ASSY/400-10 I I I
Rouc G.

15 - 0-2 1365-024~2100-0 TIRE, RH ASSY/400-1O I I I
Roue D.

15 - 1 1365-241-0010-1 ·DRUM, WHEEL 2 2 2
Jante

15 - 2 V88202-400100 ·T1RE/400-10 2 2 2
Poeu

15 - 3 VB8300-400100 'TUBE/400-10 2 2 2
Chambre a air

15 - 4 V20126.120200 BOLT/M12X20 6 6 6
Vh EE, EHE ......• *

15- 5 V40116-001200 WASHER, SP/M 12 6 6 6
Rondelle freil;!

15 - 6 1340-241_0010_0 BOSS, WHEEL 2 2 2
Moyeu

15 7 1365 -241- 0020 -0- PIN, HEADED 4 4 4
Goupille

15 - 8 1305_241_0011_0 PIN, HAIR 4 4 4
Attache beta

15- 0-3 1365-024-3000-0 TIRE, LH ASSY/ 400-12 1 1 I
Roue G.

15- 0-4 1365-024-3100-0 TIRE, RH ASSY/400-12 I I I
Roue D.

15- 9 1365-242-0010-1 ·DRUM, WHEEL 2 2 2
Jante

15- 10 V88202.400120 ·TIRE/400-12 2 2 2
Pneu

15 - 11 v88300-400120 ·TUBE/400-12 2 2 2
Chambre a air

15-12 VZ0126.120200 BOLT/M12x20 6 6 6
Vh

15-13 V40116.001200 WASHER, SP/M 12 6 6 6
Rondelle freln

15 - 14 1340-241-0010-0 BOSS, WHEEL 2 2 2
Moyeu

15 - 15 1365 -241- 0020 - 0 PIN, HEADED 4 4 4
Goupille

15 - 16 1305 - 241. 00 10 - 0 PIN, HAIR 4 4 4
Attache beta

15 - 17 1365-931-0010-0 WEIGHT, WHEEL!400-1 OD 2 2 2
Masse pour roue

15 - 18 V20126-121000 BOLT/M12x 100 4 4 4
Vh

15-19 V40116-001200 WASHER, SP/M 12 4 4 4
Rondelle frein

15-20 V30026-001200 NUT/M12 4 4 4 DE, DHE ...... ,
Ecrou *

15-21 1365-931-0020-0 WEKlHT, WHEEL/400-12D 2 2 2
E, EE, EHE ... *

Masse pour roue

15-22 V20126-121000 BOLT/M12x 100 4 4 4
Vh

15-23 V40116-001200 WASHER, SP/M 12 4 4 4
Rondelle frein

15-24 V30026-001200 NUT/M12 4 4 4
Ecrou

15-25 13 65- 225- 0020 - 0 SHAFT, SUB WHEEL 2 2 2
Albre

15-26 1365 - 241- 0020- 0 PIN, HEADED 4 4 4
Goupille

15-27 1305-241-0010-0 PIN, HAIR 4 4 4
Attache beta

54



55

Fig. 16 COUNTER CHAIN CASE
Chaine intermediaire



No.16
Ref No. Parts No. Description I~~del & ~ty Remarks

od~1 & Quant
R~f N0. Pieces N°. D1'isignation KS

ffOD I~~OE Remarques650

16- 0-1 1365~070M2100-0 CASE. CHAIN ASSY 1 1
Carter ensemble

16- 1 1365-701-1000~O ·CASE. COUNTER CHAIN 1 1
Carter de chaine

16- 2 1352-701-0010MO ·PACKING/RUBBER 1 1
Joint caoutchouc

16- 3 1352-701-0020-0 ·GUIDE. CHAIN 1 1
Guide chaine

16- 4 V20046-060100 .BOLT/M6x 10 8T 2 2
Vis

16- 5 V30026-000600 'NUT/M6 2 2
Ecrou

16- 6 V40126-000600 ·WASHER. SP/M6 2 2
Rondelle frein

16- 7 1352-701-0080-2 'GUIDE, BEARING 1 1
Paller primalre

16- 8 V20026-060120 'BOLT/M6 X 12 3 3
VI<

16- 9 V4011b-000600 'WASHER, SP/M6 3 3
Rondelle frein

16- 10 V70414-003000 ·RING. SNAP/30 2 2
Collet d'axe

16-11 V60012-060060 ·BEARING. RB/6006Z 1 1
Roulernenl

16- 12 1365-701-0010-0 'SPROCKET/IIT 1 1
Pignon

16-13 1340-701-0030-0 ·CHAIN, ROLLER 1 1
Chaine

16-14 1340-701-3000-0 ·METAL, CHAIN CASE B 1 1
Pa lief secondaire

16-15 1340-701-0040-0 'GUIDE, METAL 1 1
Flasque de paller

16- 16 v20026-060120 ·BOLT/M6xI2 4 4
Vi,

16-17 V40116-000600 'WASHER, SP/M6 4 4
Rondelle ficin

16-18 V30026.000600 'NUT/M6 4 4
Ecrou

16- 19 V70414-003000 · RING, SNAP/C 30 1 1
Collet d'axe

16-20 1365~701-0020-0 ·SPROCKET/20T I 1
Pignoll

16-21 1365 -701-2000-0 ·COVER. CHAIN CASE 1 1
Couvercle de carter

16-22 V20126-080160 .BOLT/M8 X 16 2 2
Vis

16-23 V40126-000800 ·WASHER. SP/M8 2 2
Rondellc [rein

16-24 1352-701-5000-0 ·KNOB. SET I 1
Douton de fermeture

16-25 V50015-300280 ·PIN, SPLIT/3 X 28 1 1
Goupille fendue

16-26 1352-701-0070-0 ·PIN, HAIR 1 1
Attache beta

16-27 1352-701-4001-0 HOLDER, CHAIN CASE 1 1
Patte de fixation

16-28 V20126-100250 BOLT/MIox25 1 1
VI,

16-29 V41326-001000 WASHER, PL/M I 0 2 2
IlO:ldelle

16-30 V40116~001000 WASHER, SP/M I 0 1 1
ROndelle frein

16- 31 V30026-001000 NUT/MIO 1 1
Ecrou

16- 32 1365-701-0030-0 SPROCKET/I 5T 1 1 *Pignon

16-33 1365-701-0040-0 CHAIN, ROLLER 1 1 *Chaine

56



UI
.....

'~-1
2'0 24 23

4} "'l
~.

IJQ--..]

..,::0
;; 0
iii >-3

52
53

4 ~\~
§. :>
~. ::0

54 ]4 \ \ • g ><:

g-n
~ ::r:
.. :>g. .....
s' z
~;;: n
~ :>

CIl

29 ~~ y/\\~ T~\\(
I I J I M

_ , \ tI _ / ,.

6b
I

59



Ref No.

Rf!f N°.

17 - 1

17 - 2

17 - 3

17 ~ 4

Parts No.

Pieces N°.

1365-706-2000-1

1365-706-0010-0

1365-706-0020-0

Description

D-esignation

CASE, ROTARY CHAIN LH
Deml carter G.

CASE, ROTARY CHAIN RH
Deml carter D.

PACKING, CHAIN CASE
JOint de cartel

TENSIONER
lingvet tendeul

Model & Q'ty
Modf!l & Quant
KS KS Kg
650 6501) 650E

No.17
Remarks

Remarques

17~ 5

17 - 6

17- 7

17 - 8

17 - 9

17 - 10

17 - II

17 -12

17 - 12a

17-13

17 -11

17 - 15

17 - 16

17 -17

17 -18

17 - 18a

17 -19

17 -20

17 -23

17-24

17 -25

17 -26

17-27

17 -28

17 -29

17 - 30

17-30a

17-31

17 - 32

17-33

17-34

17-35

V20026-060120

V40116-000bOO

V30026-000600

1326-706-0020-0

V70514-005Z00

V70514-004700

V70S14-006200

1366-706-0010-0

1340-706-0050-0

V20126-100400

V40116-001000

V30026-001000

1365-710-1000-0

1365-710-1001-0

vnOIO-190D90

1365-710-0010-0

1365-710-0020-0

1365-710-0030-0

1302-225-0030-0

V68010-000100

V720 I 0- 190080

V40116-000BOO

V30026·000800

V59013-160300

1365-710-2000-0

1365-710-0040-0

l365~710-0041-0

4106-105-3030-0

V58014-050320

V20026-060100

1365-710-3000-0

BOLT/M6X 12
VI,

WASHER, SP/M6
Ron<ielle frein

NUT/M6
Ecrou

PLUG, DRAIN/PT 1/8
Houchon de vldange

RING, SNAP/C 52
Collet d'axe

RING, SNAP/C 47
Collet d 'axe

RING, SNAP/C 62
Collet <i'axe

CAP,0IL/24
Douchon

CAP,0IL/23
DouehOI1

SEAL
0pelcule

YOKE
Chape

BOLT/M10X40
VI,

WASHER, SP/Ml0
Rondelle freln

NUT/M10
ECrOIi

ARM, SHIFT
Selecteur

ARM, SHIFT
Selecteur

0-RING/P9
Joint torique

SHIFTER, ROTARY
Fourchette

STAY, SHIFTER
Axe de fourchette

COLLAR/8 X 16 X 5
Collier

SPRING, SHIFTER
Ressort

BALL,STEEL
Hllle

0-RING/P8
Joint torique

WASHER, SP/M8
Rondelle frein

NUT/M8
Ecrou

WIRE/1.6 X 30
Fil

LEVER, SHIFT
LeVier

BOSS
Dossage

BOSS
Dossage

GRIP
POlgnee

PIN, SPRING/5 X 32
Goupille elastique

BOLT/M6 xl 0
Vis

WASHER, SP/M6
Rondelle frein

GUIDE, SHIFT LEVER
Guide de commande

22

22

22

2

2

2

2

2

2

3

3

22

22

22

2

2

2

2

2

2

3

3

650R No, 1-4540

(
650R No. 4541 ­
650DR No. 1-

650R No. 1-8520

(
650R No.8521­
650DR No. 1-

650R No. 1-8520

{
650R No.8521­
650DR No. 1-

58



UI
-0

'"'l
~.

(JQ

~

-.J

..,::<1
01 0
~ >-3
8 :>
~::<I
o' ~
""-0
: ::r:
S4 :>
g.~

sZ
g: 0
r,s :>

UJ
M

,N'.~
2'0 24 23

47

29

o a

r:::~

I

'rr
32@



No 17•
Ref No. Parts No. Description Model & ~'ty RemarksModel & Quant
Ref N°. Pi€ces N°. Designation It~o

KS DI~~ 0 g Remarques650

17 ~36 1365-956-0020-0 MARK. ROTARY SHIFT I I
Repere

17 - 37 VlO126-080150 BOLT/M8X 15 2 2

}V" 650R No. 1-6470

17-38 V40116- 000800 WASHER. SP/M8 2 2
Rondelle flcill

17-39 1365-707-0010.0 SHAFT. TOP I I
Arbre superieur

17 -40 1365 - 707 - 0040-0 OOLLAR/23 X 34 X 3 I I
COllier

17-41 1365-707-0070-0 BEARING. NR/KT233016 2 2
Roulement

17-42 1365-707-00ffO-O OOLLAR/23 X 28 X 9 I I
Collier

17 -43 1365-707-0020-0 SPROOKET/13T I I
Pignon

17-44 1365-707-0030-0 OOLLAR/20 X 34 X 3 I I
ColHer

17-45 v60011-063040 BEARING. RB/6304 I I
ROlilemcnt

17-46 1352-217-0040-0 BUSH, SEAL I I
Coussinet

17-47 1365-707-0050.0 GEAR. SHIFT/llT I I
Pignon

17-48 v60011-062040 BEARING. RB/6204 I I
Roulement

17-49 V74112-552100 SEAL.OIL/SB255210 I I
Bague d'ctancheite

17 -50 1365-707-0060-0 OHAIN, ROLLER I I
Chaine

17 -51 1365-708-0010-0 SHAFT.OOUNTER I I
Arbrc in[erm~diaire

17 -52 1365-708-0040-0 BEARING. NR/KT222720 2 2
Roulement

17-53 1365-708-0020-0 GEAR.OOUNTER/20-15T I I
Pignon

17-54 1365 - 708 - 0030- 0 COLLAR/16 X 34 X 3 2 2
Collier

17-55 1365-708-0050-0 COLLAR/16 X 28 X 6 2 2
Collier

17 -56 V72010-240160 O-RING/pr6 2 2
COllet d'axe

17-57 V40116-001200 WASHER. SP/M 12 2 2
Rondelle flein

17-58 V30026-001200 NUT/MI2 2 2
f.crou

17 -59 1365-709-1000-0 SHAFT. ROTARY I I
Arbre de [raises

17-60 V60011-062060 BEARING, RB/6206 2 2
Roulement

17- 61 1365 _709-00 10-0 SEAL. OIL 2 2
Bague d'etanchelte

60



61

Fig. 18 Y FRAME
RO TAR de rotobineusesEnveloppe

C') N \

~~-~\
/

/



No• 18
Ref No. Parts No. Description Model & Qty RemarksModel & Quant
Ref N°. Pieces N°. Designation KS KS

!~gOE Remarques650 650D

18- I 1365_721_1000_1 FRAME, ROTARY I I
Chassis

18- 2 1349- 95 6-0060-0 MARK, ROTARY OIL I I
Etiquette

18- 3 V20126-101300 BOLT/Ml0x130 2 2

V"
18 - 4 V20126-101250 BOLT/MlOx 125 I I

Vis

18 - 5 1340_101_1080_0 WASHER 6 6
Rondelle

18- 6 V40116-001000 WASHER, SP/M 10 3 3
Rondelle frein

IB- 7 V30026-001000 NUT/Ml0 3 3
EcrOIl

18 - 8 1323-721-0030-0 CAP, PIPE I
BOllchon

18- 9 W20126-140550 BOLT/M14X55 S~55 1 1

V"
18-10 V30526-001400 NUT/M14 1 1

EetOH

18-11 V201Z6-120750 BOLT/M12 X 75 2 2

V"
18-12 v40116-001Z00 WASHER, SP/M 12 2 2

Rondelle (rein

18-13 1365_721_0010_0 GUARD, MUD I I
Bavcttc

18-14 1365_721_0020_0 PLATE, SET 2 2 650R No. 1-14970
Bauctte

18-15 vt1216-500100 SCREW/M5 xl 0 6 6
V"

18-16 V30026.000500 NUT/M5 6 6
EcrOIl

18-17 1352-721-2000-1 COVER, ADJ LH I I
Rallonge reglable G

18-18 1352-721-3000-1 COVER, ADJ RH 1 I
Rallonge reglable D.

18-19 1365 - 95 6-00 10- 0 MARK, ROTARY MODEL 1 1
Etqueue

18-20 1337_721_0060_0 GUARD, MUD SUB 2 2
Bavette aUI(.

18-21 1337_721_0070_0 PLATE, SET SUB 2 2
Bave!!e aux.

18-22 V11216-500100 SCREW/M5 xl 0 4 4
Vis

18-23 V30026-000500 NUT/M5 4 4
ECrou

18-24 1352-721~4000-0 PLATE, COVER SET A 2 2
llilde de havolet

18-25 1352_721_5000_0 PLATE, COVER SET B 2 2
Bride de bavolet

18-26 V20126~080160 BOLT/M8X 16 4 4

V"
18-27 v27016-080180 BOLT, WING/M8 X 18 8 8

Vis a creilles

18~28 V40116-000800 WASHER, SP/M8 12 12
ROndelle fretn

18-29 V41326~000800 WASHER, PL/M8 8 8
Rondelle

18-30 1352-721-6000-1 COVER, ROTARY SIDE 2 2
Bavolet

18- 31 1326-953-0070-0 MARK,ISEKI 2 2
Etlquetle

18-32 V37116-000800 NUT, WING/M8 4 4
ECrou a creilles

18-33 V41316-000800 WASHER, PL/M8 4 4
Rondelle

18- 34 V40116~000800 WASHER, SP/M8 4 4
Rondelle frein

18-35 1338-722-1000~0 HANDLE, SLEEVE SET I I
Vis serre-jamhe

18-36 1326-721~0010-0 PLATE, SLEEVE CLAMP I I
Coin de blocage

18~37 V41316-001600 WASHER, PL/M16 1 I
Rondelle

18~38 V20126-100630 BOLT/M10x63 S~43 1 I
Vis

62



63

Fig.18 ROTARY FRAME
Enveloppe de rotobineuses



No 18•
Ref No. Parts No. Description Model & Q'ty RemarksModel & Quant
R~f N°. Pieces N°. D-esignation KS KS KS Remarques

650 650D 650E

IB M 39 V41316MOOIOOO WASHER. PL/M 10 1 1
Rondelle

18-40 V302Z6-001000 NUT/Ml0 1 1
ECTOU

18-41 1371-931-0010-0 WEIGHT. ROTARY 1
Millise

18_42 1332-708-0030-0 WASHER, COUPLING 1
ROlldellc

18-43 V20126-101400 BOLT/Ml0X14 1 DE, DHE ... *VI'

18-44 V40116-001000 WASHER. SP/M 10 1
Rondelle frein

18-45 V30026-001000 NUT/Ml0 1
Ecrou

18-46 1352-903-0030-0- MARK. BACKPROOF 1 1 650R No. 6471-
Eti<!lIctte

18-47 1376_902_0060_0 MARK. CAUTION 1 1
Etiquette

18-48 1365-721-2000-0 GUARD, R· 1 1 650R No. 14971-
VOlet AR

64



ROTARY PIPE
Fraise

q~ ~
e> <Y)

~

'>

I~~

Fig. 19

65



No 19•
Ref No. Parts No. Description Model & Q'ty •

Model & Quant Remarks

Ref N°. Pieces N°. Designation I~~o
KS KS Remarques650 D 65 OE

19- 1 1365-716~ lOOO~O PIPE, ROTARY LH 1 1
Tube de fraise G.

19- 2 1365-716-2000-0 PIPE, ROTARY RH 1 1
Tube de fraise D.

19 - 3 V20126-121400 BOLT/MI2 X 140 2 2
Vi'

19- 4 V72010-Z4QI20 0-RING/PI2 2 2
Joint torlque

19- 5 V4111b-001200 WASHER, PL/M 12 2 2
ROlldelle

19 - 6 V40116-001200 WASHER, SP/M 12 2 2
Rondelle frcln

19- 7 1323-071-7000-0 BOLT, BLADE SET A 4 4
Included 10,11

Vi'
Cornpris 10.11

19- 8 1301-716-0020-0 WASHER 8 8
Rondclle

19- 9 1323-071-7100-0 BOLT, BLADE SET B 10 10
Included 10,11
Compri .. 10, 11

Vb

19- 10 V30026-001000 NUT/MIa 14 14
EcrOIl

19- 11 V40126-001000 WASHER, SP/M 1a 14 14
Rondelle frein

19- 12 1365-717-1000-0 PIPE, SUB ROTARY LH 1 1 *Rallonge G.

19 - 13 1365-717-2000-0 PIPE, SUB ROTARY RH 1 1 *Rallonge D.

19-14 1365-716-0030-0 BLADE, CARRIED LH/CI30 2 2 *Couteall G.

19-15 1365-716-0040-0 BLADE, CARRIED RH/CI30 2 2 *Couteau D.

19-16 1323-071-7100-0 BOLT, BLADE SET B 4 4 * KS650D
Vis

. ,. standard parts

19- 17 v300z6-001000 NUT/MIa 4 4 *Ecrou

19- 18 V401Z6-001000 WASHER, SP/M 1a 4 4 *Rondelle freln

19-19 V20126~080250 BOLT/M8X 25 6 6 *Vis

19~ 20 V40126-000800 WASHER, SP/M 8 6 6 *
Rondelle frein

19~21 V30026-000800 NUT/M8 6 6 *Ecrou

66



Fig.20 REAR WHEEL
Roue de profondeur



No 20•
Ref No. Parts No. Description Model & Q ty Remarks

Modlil & Quant
RM N°. Pieces N°. Dlisignation KS ago I

KS Remarques
G50 )fi50~

20- 1 1322 _72 6- 00 10 - 0 WHEEL, GAUGE 1 1
Roue AR

lOR 2 1322 -72 6-0020- 0 BUSH, GAUGE WHEEL 1 1
Manchon

20- 3 1322 - 72 6- 0030 - 0 COLLAR, GAUGE WHEEL SHAFT 1 1
Coliler

20- 4 1340_726_0011_0 PIN, GAUGE WHEEL I 1
Axe de roue AR

20- 5 V300Z6·001200 NUT/M12 I 1
ECtau

20- b 1322_726_0050_0 WASHER, LOCK 2 2
Rondelle

20- 7 1365-726-1000-0 FORK, GAUGE WHEEL 1 1
Fourche

20- B 1324-726-1000-0 SLEEVE, GAUGE WHEEL 1 1
]ambe

20- 9 1308-726-3000-0 SCREW, GAUGE WHEEL ADJ 1 1
Vis de profondeuf

20-10 1326- 726-4000-0 HANDLE, GAUGE WHEEL ADJ 1 I
Manlvelle

20-11 V.20126-080240 BOLT/M8X24 I 1
VI.

20-12 V30526.000800 NUT/M8 1 1
Ecral!

20-13 1302-726-0060-0 SPRING, GAUGE WHEEL LOCK 1 1
Resson

20-14 V68010-000080 BALL, STEEL 1 1
Bille

68



Fig.21

10.
2

TOOLS
Dutil'

7·---;



No 21•
Ref No. Parts No. Description Model & ~'ty RemarksMod\;1 & Quant
RM N°. Pieces N°. D-esignation KS !>,s ~~OF; RemarquesG50 650D

21- 1 1305 ~ 90 6- 00 10 - 0 WRENOH, L -TYPE 1 1 1
Cle a pipe No. 1-12770 DNa. 1-1300

21- 2 V92055~090100 SPANNER/9-l0 1 1 1 ENo.1-14970
Cle plate

21- 3 V92055-120140 SPANNER/12-14 1 1 1 No. 1-12770
Cle plate

No. 1-12770 DNo.1-1300
21- 4 V92055-170210 SPANNER/I 7-21 1 1 1 ENo.I-14970

Cle plate

21- 5 V93615-001500 PLIERS/loa 1 1 1 No. 1-12770
Pince~

V94010-061000 SOREWDRIVER/6 xl 00 1 1
No.I-12770 DNo,1-1300

21- 6 1 ENo. 1-14970
Tournevis

2 I - 7 1352-906-001.0-0 OILER 1 1 1
Burene

21- B 1352-906-~OZO-O FUNNEL, OIL FILLER 1 1 1
Entonnolr

21- 9 1352-906-0030-0 OOVER 1
Housse

21-10 V92055-080100 SPANNER 1
Cle plate

21- II V92055-120140 . SPANNER 1
Cle plate No. 12771-

21-12 V92055 -130 170 SPANNER 1
Clc plate

J21- 13 V92055 - 190220 SPANNER 1
Cle plate

21- 14 V94515-061000 SOREWDRIVER, OROSS 1 1 1 @
Tournevls

21-15 V94019-061000 SOREWDRIVER

}Tourncvls No. 12771-

21- 16 V93625-001S00 PLIERS/I 00 1
Plnces

70



71

Fig.22 ROTARY BELT DRIVE
Courroie intermediaire

1----;;:;

/----ILO



No 22•
Ref N°. Parts No. Description Model & Q'ty Remarks

Mod-el & Quant
RM N°. Pieces No. D-esignation 1'40 1'60 1"80 1'100 Remarques

22- I 1365-751-2001 ~O COVER, BELT A I I I I *Carter de courroics

22- 2 V4131b-000800 WASHER, PL/M8 I I I I *ROlldelle

22- 3 V40116- 000800 WASHER, SP/M8 I I I I *Rondelle frein

22- 4 V27 116- 080200 BOLT, WING/M8 X 20 I I I I *Vis a oreilles

22- 5 1365-751-2100-0 COVER, BELT B I I I I *Carter de connole;

22- 6 V41316-000600 WASHER, PL/M6 3 3 3 3 *ROl1delle

22- "I V40116-000bOO WASHER, SP/M6 3 3 3 3 *Rondelle frein

22- a V200z6-0601Z0 BOLT/M6X 12 3 3 3 3 *Vis

22- 9 1365_751_2400_0 STAY, COVER C I I I I *Support

22- 10 1365_751_0010_0 STAY, COVER B I I I I *support

22 - 11 V20126-0B0160 BOLT/M8X 16 I I I I *Vis

22-12 V20126-100200 BOLT/M10X20 I I I I *Vis

22 - 13 V40116- 00 I 000 WASHER, SP/M 10 I I I I *ROlldelle freln

22- 14 V30026-001000 NUT/M10 I I I I *Ectou

22- 15 1365_751_2300_0 ARM, TENSION I I I I *Titant

22- 16 V50015-300250 PIN, SPLIT I I I I *Goupillc fendue

22-17 1329-202-0011-0 PULLEY, TENSION/40-43 I I I I *Galet tendeur

22·· 18 v60014-06z010 BEARING, RB/6201 RS 2 2 2 2 *RouJement

22- 19 V70514-003200 RING, SNAP/C 32 I I I I *Collet d'axc

22-20 V70414-001200 RING, SNAP/C 12 I I I I *COllet d 'axe

22-21 1329- 202 - 0030 - 0 COLLAR, TENSION I I I I *Collier

22-22 1325-401-0090-0 SPRING, MAIN CLUTCH I I I I *Res\ort

22-23 1365-751-0020-0 BOLT, TENSION I I I I *Vis

22-24 V41316-000800 WASHER, PL/M8 2 2 2 2 *ROlldellc

22-25 V40 116h 000800 WASHER, SP/M8 2 2 l 2 *ROlldclle frein

22-26 V37116~000800 NUT, WING/M8 I I I I *Ecrou a meWes

22-27 1365-75IM0030~0 PULLEY, V/80 I I I I *,,,
22~28 1324-205-0020-0 WASHER I I I I *llolldellc

22-29 V40116-000800 WASHER, SP/M8 I I I I *Rondelle frein

22-30 V20126-080160 BOLT/M8X 16 I I I I *Vis

22- 31 1365-751~0040-0 PULLEY, V/180 I I I I *,,,
22-32 1305-701-0060-0 WASHER I I I I *ROlldelle

22-33 V40116_000600 WASHER, SP/M6 I I I I *Rondellc frein

22-34 V20026-060160 BOLT/M6X 16 I I I I *Vis

22 - 35 1329-917-0020~0 KEY, PULLEY I I I I *Clavette

22-36 V81720-004800 BELT, V/SB48 2 2 2 2 *COurrole de reas

22-37 V40 116- 000800 WASHER, SP/M8 I I I I *Rondellc frelll

22-38 V41316-000800 WASHER, PL/M8 I I I I *Rondelle

72



Fig.23 BACKPROOF DEVICE
Mechanisrne de securite

73

m---\



No 23•
Ref N°. Parts No. Description Model & 8:ty RemarksModlil & uant
Rlif N°. Pieces No. Designation 1"40 F6U Fau FIOO Remarques

23- D_I 1365-762-0000-0 DEVICE, BACKPROOF ASSY I 1 I I *Mecanisme de securlte

23- 1 1352-712MlOOO-O ·ARM, BACKPROOF 1 I I I *
Ilras

23- 2 V2012b-OB0200 .BOLT/M8 X 20 1 I I 1 *
VI'

23- 3 V3022 6- 000800 ,NUT/M8 I 1 1 1 *EcrOll

23- 4 1352_712_2000_0 ·BRACKET, LEVER I 1 1 I *Support

23- 5 V20026-060200 ·BOLT/M6X20 2 2 2 2 *Vis

23- 6 V4011b-000600 'WASHER, SP/M6 3 3 3 3 *Rondelle frein

23- 7 V300Z6-000bOO ·NUT/M6 I I I I *EcrOli

23- 8 V20026-060250 ·BOLT/M6 X 25 1 1 I I *Vis

23- 9 1365-762-2000-0 · LEVER, BACKPROOF A I I 1 1 *Levier

23- 10 V201Z6-080Z00 ·BOLT/M8X20 2 2 2 2 *Vis

23-11 V40116- 000800 ·WASHER, SP/M8 2 2 2 2 *Rondelle frein

23- 12 V41316-000800 'WASHER, PL/M8 2 2 2 2 *Romlelle

23-13 1365-762-2100-0 'LEVER, BACKPRODF B I I I I *Levier

23- 14 1352-712-0010-0 ·SPRING, TORQUE 1 I I I *Ressort

23 - 15 V41316-001200 .WASHER, PL/MI2 I 1 I I *Rondelle

23-16 V50016-300200 ·PIN, SPLIT/3 X 20 I 1 1 1 *Goupille fendue

23 - 17 V201Z6-080350 ,BOLT/M8 X 35 I 1 1 1 *Vis

23-18 V302Z6-000BOO ,NUT/M8 1 1 1 I *EcrOll

I

74



HAIN CASETARY C
RO .. de rotobineuseTransmISSIOn

~

0::>

1
N

(J)
N

--r-- •
<D

M- If'

Fig.24

75



No 24•
Ref N°. Parts No. Description Model & Q'ty Remarks-

Modlil & Quant
Rlif N°. Pieces No. Dtisignation F40 F60 F80 FIOO Remarques

24- 1 1349-706~IOOO-O CASE, ROTARY CHAIN LH 1 1 1 1 *Carter de chaine G.

24- 2 1349-706-2000-0 CASE, ROTARY CHAIN RH 1 1 1 1 *Carter de chaine D.

24- 3 1349-706-0010-0 PACKING, CHAIN CASE 1 1 1 1 *Jolm

24- 4 1337-706-0020-0 TENSlONER, CHAIN 1 1 1 1 *Tendeur

24- 5 VZOOZ6-060120 BOLT/M6X 12 16 16 16 16 *Vis

24- 6 V40116-000600 WASHER, SP/M6 16 16 16 16 *Ronde-lie freln

24- 7 V30026-000600 NUT/M6 16 16 16 16 *Ecrou

24- 8 V201Z6-080160 BOLT/M8X 16 4 4 4 4 *VI.

24- 9 V4011b-000800 WASHER, SP/M8 4 4 4 4 *Ronde-Ile frelll

24-10 V30026-000800 NUT/M8 4 4 4 4 *Ecrou

24-11 1326_706_0020_0 PLUG, DRAIN 2 2 2 2 *Boucholl

24 - 12 V70514-004000 RING, SNAP/C 40 1 1 1 1 *Collet d'axe

24-13 V70514-004700 RING, SNAP/C 47 1 1 1 1 *Collet d'axe

24-14 V70514-005500 RING, SNAP/C 55 2 2 2 2 *Collet d'axe

24-15 1366-706-0010-0 CAP,0IL/23 1 1 1 1 *Douchon

24-16 1337_708_0010_0 SHAFT, ROTARY TOP 1 1 1 1 -*
AlbIe

24- 17 V7401Z-047070 SEAL,0IL/SC20477 1 1 1 1 *Dague d'etanchette

24- 18 V60011-062040 BEARING, RB/6204 1 1 1 1 *Roulement

24- 19 1349-708-0010-0 SPROCKET/12T 1 1 1 1 *Pignon

24-20 1337-708-0030-0 CLUTCH, ROTARY 1 1 1 1 *Embrayage

24-21 1337-708-0040-0 BUSH, SPROCKET 1 1 1 1 *COllsslnet

24-22 1337-708-0050-0 COLLAR/21 X 30 X 9 1 1 1 1 *Entretolse

24-23 v60011-062030 BEARING, RB/6203 1 1 1 1 *Roulement

24-24 1337-708-0060-0 CHAIN, ROLLER 1 1 1 1 *Chaine

24-25 1337-708-0070-0 COVER, METAL 1 1 1 1 *Couvercle

24-26 1349-709-1000-0 SHAFT, ROTARY 1 1 1 1 *
Arbre de fraises

24-27 v60011-060060 BEARING, RB/6006 2 2 2 2 *ROlllement

24-28 V74213.055050 SEAL, OIL/vC30555 2 2 2 2 *Dague d'etancheite

24-29 V74413·055120 SEAL, 01L/TC305512 2 2 2 2 *Baglle d 'etanchelte

76



77

Fig.25 ARY SHIFTER
ROT rotobineu,eErnbrayage de

20

"j1
<2



No 25•
Ref N0. Parts No. Description Model & Q'ty Remarks

Mod~l & Quant
R'ef N°, Pieces No. D~signation 1"40 1'60 1"80 1'100 Remarques

25- I 1337_706_3000_0 FORK 1 I I I *Cbape

25- 2 V20126-IOO360 BOLT/MIOX36 I I I I *Vis

25- 3 V40116-001000 WASHER, SP/M 10 I I 1 I *Rondelle freill

25- 4 V30026-00 I 000 NUT/MIO 1 1 I 1 *Eerou

25- 5 1337-706-4001-0 ROD, SHIFTER I I 1 1 *Seleneur

25 - 6 V72010-190090 O-RING/P9 I I 1 I *joint toriquc

25- 7 1340- 229 - 0020 - 0 SHIFTER, SIDE OLUTCH I 1 1 1 *Flotteuf

25- 8 1337-706-5002-0 LEVER, OLUTOH I 1 1 I *Levier d'embrayagc

25- 9 1337~706-5051-0 LEVER ICI I I 1 I *LeVier

25- 10 1337 v 706-5060-0 SPRING, PLATE 1 I I I *ReSIOr!

25 - 11 V29010.300090 RIVET/3X9 2 2 2 2 *Rivet

25-12 VZ012o-060100 BOLT/M6X 10 2 2 2 2 *Vis

25-13 V40116.000bOO WASHER, SP/M6 2 2 2 2 *ROndelie frein

25 - 14 1337-706-0030-0 BOSS/25X 25 I I 1 1 *Bo~age

25 - 15 V58014-040250 PIN, SPRING/4 X 25 1 I I I *Goupille eJastiquc

25 - 16 2101-230-0010-0 GRIP I I 1 I *'
Poignee

25 - 17 1337_706_6001_0 GUIDE, CLUTCH I 1 1 I *GUide de cornmande

25 - 18 1349~955-0010-0 MARK, ROTARY CLUTOH I 1 1 1 *Repcre

25- 19 V29120-200040 RIVET/2x4 2 2 2 2 *RiVel

25-20 V20020.060140 BOLT/M6X 14 2 2 2 2 *Vis

25-21 V40126-000600 WASHER, SP/M6 2 2 2 2 *Ronllelle fmin

78



79

Fig.26 ROTARY PIPE
Fraise

00

J
I



No 26•
Ref N°. Parts No. Description Model & 8:ty RemarksMod-el & uant
R-ef N°. Pi~ces No. D-esignation 1"40 F60 F80 FIOO Remarques

26- I 1329~241*3000-0 PIPE, WHEEL/Z 2 *Tube rallonge

26- 2 1310*241-0030-0 PIN, HEADED A 2 2 2 2 *Goupllle

26- 3 1305-241-0010-0 PIN, HAIR 2 2 2 2 *Attache beta

26- 4 1349-716-1000-0 BOSS, BLADE SET 2 4 6 8 *Goupille de hoyau

26- 5 1305-202-0060-0 PIN, HEADED 2 4 6 8 *Goupille

26- 6 1305_241_0010_0 PIN, HAIR 2 4 6 8 *Attache beta

26- 7 1349-716-0010-0 BLADE, LH/GI18 4 8 12 16 *Hoyau G.

26- 8 1349-716-0020-0 BLADE, RH/GI18 4 8 12 16 *!Ioyau D.

26- 9 v20136-080250 BOLT/M8X25 8 16 24 32 *Vis

26-10 V40116-000800 WASHER, SP/M8 8 16 24 32 *Rondelle frein

26-11 V30026-000800 NUT/M8 8 16 24 32 *
Ecrou

26- 12 1331-253-1000-0 PIPE, WHEEL/230 2 *
Tube rallonge

26-13 V20126-120500 BOLT/MI2 X 50 2 2 2 *Vis

26-14 V40116-001Z00 WASHER, SP/M 12 2 2 2 *Rondclle [rein

26-15 1331-253-2000-0 PIPE, WHEEL/330 2 *
Tube !allonge

26-16 1331-253-3000-0 PIPE, WHEEL/430 2 *Tube rallonge

80



81

15

Fig.27 RY FRAME
RO T A de ,otobineusesEnveloppe

30

~9

32



N 2710.
Ref N°. Parts No. Description Model & 8:ty Remarks

Mod~l & uant
RM N°. Pieces No. D~signation F40 1<'60 F80 FIOO Remarques

27- 1 1349 M 721-1000-0 FRAME, ROTARY 1 I 1 1 *
Chassis

27- 2 V20126-100900 BOLT/Ml0x90 2 2 2 2 *Vi'

27- 3 v20126-100950 BOLT/Ml0X95 1 I I 1 *Vi'

27- 4 V41316.001000 WASHER, PL/Ml0 6 6 6 6 *Rondelle

27- 5 V4011b·OO1OOO WASHER, SP/M 10 3 3 3 3 *Rondellc freln

27- 6 V30026- 00 I 000 NUT/Ml0 3 3 J 3 *
[crOll

27- 7 V20126-100250 BOLT/M 10 X 25 4 4 4 4 *Vis

27 - 8 V40116-001000 WASHER, SP/M 10 4 4 4 4 *Randellc frcin

27- 9 1349-721-0030-0 BOLT/Ml0X71 S~40 1 I 1 1 *Vis

27-10 V30226·001000 NUT/MID 1 I 1 1 *[crOll

27- 11 1337-721-0020-0 WASHER/II X 24 X 3 1 I 1 I *Rondelle

27- 12 1349-721-0010-0 PIN, ADJ I I 1 1 *Tenon

27- 13 1350-311-0030-0 SPRING, PRESS/38 1 I 1 1 *Ressort

27 - 14 1407-117-0031-0 KNOB, LEYER/31 I I I I *Pornrneau

27-15 1349-721-3100-0 PIN 2 2 2 2 *GoupHle

27-16 1349-721-3000-0 HANGER, COYER I 1 I I *Support

27-17 1349-721-0020-0 HOOK I 1 I I *Crochel

27 - 18 V4131b·OOOBOO WASHER, PL/M8 I 1 I I *
Randelle

27 - ~ 9 V40116.000800 WASHER, SP/M8 I I 1 I *Randelle frein

27-20 V37016·000600 NUT, WING/M8 I I I I *[crOll a meilles

27-21 1365-772-2000-0 HITCH, ROTARY I 1 I I *Atte1age

27-22 V20026-120450 BOLT/M12 X 45 2 2 2 2 *
Vis

27-23 V30226-001200 NUT/M12 2 2 2 2 *
EcrOU

27-24· 1349-723-1000-0 COYER, ROTARY/40 I *!lavolel

27-24-1 1349-756-1000-0 COYER, ROTARY/GO I *Bavolel

27-24-2 1349-757-1000-0 COYER, ROTARY/80 1 *Bavolel

27-24-3 1349-758-1000-0 COYER, ROTARY/l 00 I *
Bavolel

27 -25 1326- 953 - 0070-0 MARK,ISEKI 2 2 2 2 *Etiquetle

27 -26 1349-956-0010-0 MARK, TYPE/40 I *
Etiquette

27-26-1 1349-956-0020-0 MARK, TYPE/GO I *
Etiquette

27-26-2 1349-956-0030.0 MARK, TYPE/80 I *Etiquette

27-26-3 1349-956-0040-0 MARK, TYPE/l 00 I *
Etiquetl~

27-27 1349-723-2000-0 GUARD, MUD/40 1 *!lavette

27-27-1 1349-756-2000-0 GUARD, MUD/GO I *!laveue

27-27-2 1349-757-2000-0 GUARD, MUD/80 I *[lavelle

27-27-3 1349-758-2000.0 GUARD, MUD/l 00 I *!lavette

27 -28 1349-723-0010.0 PIN/8 X 22 2 2 4 4 *Goupille

27-29 1305-241-0010-0 PIN, HAIR 2 2 4 4 *Atta,-,lIe beta

82



83

22 23

25 24

Fig.27 RY FRAME
ROTA otobineusespe de rEnvelop

30

32

28



No 27•
Ref N°. Parts No. Description Model & Q'ty . Remarks

Model & Quant
Ref N°. Pieces No. Designation 1<'40 1"60 1"80 10'100 Remarques

27-30 1349-726-0010-0 SKID, CENTER I I I I *
Ilane de profondeur

27-31 1349 - 95 6- 0060-0 MARK, ROTARY OIL I I I I *Etiquette For 650E
27-32 1349- 95 6- 0070-0 MANUAL, ASSEMBLING I I I I *Manuel

27-32-1 1365-966-0010-0 MANUAL, ASSEMBLING I I I I * For 650,650D

Manuel

27-33 1305-931-0030-0 PIN, KING ASSY/134 2 2 2 2 *Attache beta

84





NUMERICAL INDEX
Classees d'apres leur de code ENGINE

Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.
Pieces NO. Rid N°. Pieces N° . R6f NO. Pie-cas N°. Ret N° .

• 5110-B05-08AX-X 1 - 1 02, 5164-701-1110-@ 1 - 1 5164-910-8130-0 1 - 1 2 6

5110-B06-10XX-X 1 - 1 1 5 5164-701-1210-0 1 - 2 5164-910-9000-0 1 - 1 3 9

5110-B06-12XX-X 1 - 96 5164-701-2310-4 1 - 7 5164-911-1830-0 1 - 5

5110-B06-12XX-X 1 - 1 4 5164-701-2320-0 1 - 8 5164-911-1850-0 1 - 1 29

5110-B06-12XX-X 1 - 9 5164-701-4420-0 1 - 98 5164-911-3100-0 2 - 0 - 1

5110-B06-12XX-X 1 - 1 1 5164-702-1110-0 1 - 1 7 5164-911-3100-0 1 - 85

5110-B06-12XX-X 1 - 67 5164-702-1120-1 1 - 1 8 5164-911-3110-0 2- 5

5110-B08-14XX-X 1 - 1 32 5164-702-1150-0 1 - 20 5164-911-3120-0 2- 2

5110-B08-25AX-X 1 - 1 3 3 5164-702-1160-0 1 - 2 1 5164-911-3130-0 2- 1

,5110-Bl0-20XX-X 1 - 25 5164-702-2110-0 1 - 22 5164-911-3140-0 2- 3

5110-Gl0-45XX-X 1 - 4 5164-702-3100-2 1 - 7 0 5164-911-4450-0 1 - 10 1

5112- 200-9720-0 1 - 1 4 3 5164-703-0100-0 1 - 28 5164-911-6110-7 1 - 66

5123-018-4100-6 1 - 63 5164-703-1110-2 1 - 27 5164-911-6310-7 1 - 1 3 1

5131-220-9420-1 1 - 1 4 1 5164-703-1210-0 1 - 29 5164-913-2740-0 1 - 24

5131-226-1160-0 4- 1 1 5164-703-1220-0 1 - 30 5164-914-1210-4 1 - 82

5131-226~1280-0 4 - 5 5164-703-2100-0 1 - 7 4 5164-914-110B-X 1 - 78

5131-226-1800-0 4- 6 5164-703-2170-1 1 - 7 5 5164-915-3100-0 1 - 1 0 6

5132-522-3710-0 1 - 7 6 5164-703-2400-0 1 - 3 1 5164-916-1000-0 4-0-1

5132-523-4810-0 1 - 77 5164-703-2480-0 1 - 33 5164-916-1000-0 1 - 88

5135-015-1150-0 1 - 7 2 5164-703-2450-0 1 - 32 5164-918-11 00-5 3-0-1

5135-505-2310-0 1 - 50 5164-703-2610-0 1 - 34 5164-918-11 00- 5 1 - 1 1 9

5135-505-2320-0 1 - 5 1 5164-704-1240-0 1 - 35 5164-918-1230 2 3,- 5

5135-506-1151-0 4 - 1 2 5164-705-1100-0 1 - 7 1 5164-931-6120-1 1 - 1 0

5136-018-4400-0 3- 3 5164-705-1210-0 1 - 42 5164-931-6320 -I 1 - 1 3

5136-405-3820-0 1 - 1 1 6 5164-705-1220-0 1 - 43 5164-970-8270 -0 1 - 1 27

5136-502-3710-0 4 - 23 5164-705-1230-0 1 - 44 5171-G06-25XX-X 1 - 8 1

5136-506-1120-0 4- 9 5164-705-2110-0 1 - 4 9 5171-G08-18XX-X 1 - 80

5136- 506-114 0-0 1 - 1 0 5164-705-3140-0 1 - 1 0 7 5172-708-418A-X 1 - 64

5136-791-5320-0 1 - 89 5164-706-1200-0 4- 8 5172-708-419A-X 1 - 65

5136-905-3170-0 1 - 1 0 8 5164-706-1260-0 4- 4 5172-Gl0-35XX-X 1 - 1 30

5136-905-3310-6 1 - 1 0 9 5164-706-1270-0 4- 3 5180-B06-25XX-X 1 - 122

5136-905-3820-0 1 - 1 1 4 5164-706-1290-0 4- 1 5180-B06-30XX-X 1 - 123

5136-930-8510-0 1 - 1 28 5164-706-1320-0 4 - 2 5181-B08-40XX-X 1 - 37

5146-704-2310-0 1 - 40 5164-706-1430-0 4 - 7 5181-B08-43XX-X 1 - 36

5151-921-2330-0 1 - 4 6 5164-707-4110-0 1 - 59 5182-900-9310-0 1 - 1 4 0

5151-926-1810-0 1 - 54 5164-708-4360-0 3- 4 5182-905-3320-0 1 - 1 1 0

5151-926-1840-0 1 - 55 5164-708-4390-0 3- 2 5182-905-3330-0 1 - 1 1 1

5151- 927-4 320-0 1 - 60 5164-801-4000-0 1 - 9 1 5182-947-4410-0 1 - 6 1

5152-501-3270-0 2- 4 5164-801-4310-0 1 - 92 5182-911-1830-0 1 - 3

5152-502-1130-0 1 - 1 9 5164-801-4320-0 1 - 9 3 5184-010-9440-0 1 - 1 4 2

5152-504-2350-0 1 - 4 1 5164-801-4330-0 1- 9 4 5214-B04-06AX-0 1 - 4 7

5153-728-1240-0 3- 6 5164-801-4340-0 1 - 95 5214-B04-10AX-X 1 - 1 20

5162-905-1240-0 1 - 4 5 5164-908-1110-0 3- 1 5214-B05-10AX-X 1 - 86

86



Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.

Pieces NO. Ref N° . Pieces N° . Ref N° . Pieces N° . R"iif N° .

5229-B04-12AX-X 1 - 124

5234-B06-28XX-X 1 - 1 1 7

5311-B06-00AX-X 1 - 52

5311-B08-00AX-X 1 - 99

5311-BIO-00XX-X 1 - 103

5312-017-2140-0 1 - 6 2

5312-B06-00XX-X 1 - 1 1 8

5312-B06-00XX-X 1 - 56

5322-015-3520-0 1 - 1 1 3

5342-905-3510-0 1 - 1 1 2

5410-B04-00XX-X 1 - 1 2 1

5410-B06-00XX-X 1 - 1 5

541 0-B06-00XX-X 1 - 58

5410-B06-00XX-X 1 - 68

5410-B06-00XX-X 1 - 1 3 4

5410-B08-00XX-X 1 - 13 5

5410-BIO-00XX-X 1 - 6

5411-BIO-00XX-X 1 - 1 0 4

5461-F04-00XX-0 1 - 48

5461-F04-00XX-X 1 - 1 2 5

5461-F05-00AX-X 1 - 87

5461-F06-00AX-X 1 - 57

5461-F06-00AX-X 1 - 1 6

5461-F06-00AX-X 1 - 69

5461-F06-00AX-X 1 - 97

5461-F06-00AX-X 1 - 1 3 8

5461-F06-00AX-X 1 - 1 3 6

5461-F06-00AX-X' 1 - 5 3

5461-F06-00AX-X 1 - 1 2

5461-F08-00XX-X 1 - 100

5461-F08-00XX-X 1 - 1 3 7

5461-F08-00XX-X 1 - 26

5461-FIO-00AX-X 1 - 1 0 5

5511-A07-35XX-X 1 - 7 3

5551-A08-16XX-X 1 - 79

5601-A62-02XX-X 1 - 83

5601·-A62-06XX-0 1 - 39

5601-A62-06XX-X 1 - 84

5601-A63-06XX-X 1 - 38

5700-S71-000X-X 1 - 90

87



CHASSIS

Pa rt s No. Ref No. Parts No. Ref No. Parts No. Ref No.
Pieces N° . Ref NO. Pieces N°. Rfl f NO. Pieces NO. Ref NO.

1301-100-9010-0 7 - 2 1 1323-721-0030-0 18- 8 1337-706-5060-0 25- 1 0

6 - 37 13 24-205-0020-0 11- 5 1337-706-6001-0 25- 1 7

1301-716-0020-0 19- 8 . 22-28 1337-708-0010-0 24- 1 6
,
1302-225-0030-0 9- 2 1 1 - 3 2 1337-708-0030-0 24-20,
: 9- 7 8 - 3 6 1337-708-0040-0 24 - 2 1

1 7 - 2 3 8-49 1337-708-0050-0 24-22

1 0 - 3 3 1324-300-0510-0 1 2 - 3 9 1337-708-0060-0 24-24

1302-726-0060-0 20- 1 3 1324- 353-0040-0 1 2 - 6 5 1337-708-0070-0 24 - 2 5

1305- 202-0060- 0 26- 5 1324-353-0050-0 1 2 - 6 6 1337-721-0020-0 27- 1 1

1305-241-0010-0 26- 3 1324-400-0510-0 1 3 - 3 5 1337-721-0060-0 1 8 - 2 0

26- 6 1324-<1 0-0520-0 1 3 - 37 1337-721-0070-0 1 8 - 2 1

1 5 - 1 6 132<1-400-9010-0 13- 3 8 1338-216-0070-0 8 - 3 2

1 5 - 2 7 1324-600-0520-0 5 - 5 8 1338-606-4000-0 5 - 3 <1

2 7 - 29 1324-726-1000-0 20- 8 1338-612-0010-0 1 1 - 5 7

1305-241-0011-0 15- 8 1324-957-0120-0 1 2 - 1 1 1338-701-0050-0 1 1 - 5 4

1305-701-0060-0 22- 32 ~1326-402-0020-0 13-26b 1338-722-1000-0 1 8 - 3 5

1305-906- 00 10- 0 21- 1 1326-706-0020-0 1 7 - 8 1338-953-0070-0 1 2 - 5 1

1305-931-0030-0 7 - 2 2 . 2 4 - 1 1 1340-101-1080-0 1 8 - 5

27- 3 3 1326-721-0010-0 18 - 3 6 1340-203-5000-0 1 1 - 1 1

6 - 38 1326-726- 4000-0 20- 1 0 1340-211-0051-0 1 0 - 1 1

1306-621-00 ' 0-0 5 - 6 0 1326-917-0010-0 11-27-1 1340-216-0040-0 1 7 - 1 2

1308-726-3000-0 20- 9 1326-953-0070-0 27 - 2 5 1340-217-0040-0 8- 5

1310-225-0050-0 8 - 2 6 1 8 - 3 1 8 - 1 3

1310-241-0030-0 26- 2 1329-121-0140-0 1 4 - 1 5 1340-229-0020-0 25- 7

1315-621-0140-0 1 2 - 5 0 1329-202-0011-0 22- 1 7 1340-241-0010-0 1 5 - 6

1317-201-0040-0 1 1 - 4 1329-202- 0030-0 22-21 15- 1 4

1 0 - 2 9 1329-241- 3000-0 26- 1 1340-402-0010-0 1 3 - 2 6

1317-406-0020-0 1 3 - 4 0 1329-917-0020-0 22- 3 5 1340-701- 0030-0 1 6 - 1 3

1317-606-0100-0 5 - 38 1331-253-1000-0 26- 1 2 1340-701-0040-0 1 6 - 1 5

1317- 621-0 0 2 0- 0 6 - 4 8 a 1331-253-2000-0 26- 1 5 1340-701-3000-0 16- 1 4

5 - 5 3 1331-253-3000-0 26- 1 6 1340-706-0050-0 17- 1 3

1317-621-0090-0 5-59 1331-954-0060-0 12- 1 2 1340-726-0011-0 20- 4

1317-621-0011-0 5-48 1332-708-0030-0 18-42 1343-600-0510-0 5 - 2 9

1317-621-0110-0 5 - 6 1 1337-606-0130-0 5 - 3 0 1349-706-0010-0 24- 3

1317-621-0120-0 5 - 6 2 1337-606-0140-0 5 - 3 1 1349-706-1000-0 24- 1

1317-901-0050-0 5- 3 1337-606-0150-0 5-32 1349-706- 2000- 0 24- 2

1322-726-0010-0 20- 1 1337-706-0020- 0 24- 4 1349-708-0010-0 24- 1 9

1322-726-0020-0 20- 2 1337-706-0030-0 25- 1 4 1349-709-1000-0 24- 2 6

1322-726-0030-0 20- 3 1337-706- 3000-0 25- 1 1349-716-0010-0 26- 7

1322-726-0050-0 20- 6 17- 1 4 1349-716-0020-0 26- 8

1323-071-7000-0 1 9- 7 1337-706-4001-0 25- 5 1349-716-1000-0 26- 4

1323-071-71 00-0 1 9- 9 1337-706- 5002-0 25- 8 1349-721-0010-0 27-12

1 9 - 1 6 1337-706-5051-0 25- 9 1349-721-0020-0 27-17

88



Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.
Pieces N° . Rlif NO. Pieces N°. Ref N°. Pieces N°. RM NO.

1349-721-0030-0 27- 9 1352-217-0030-0 8- 6 1352-404-1002-0 12-32

1349-721-1000-0 27- 1 1352-217-0040-0 8- 7 1352-404-2001-0 1 3- 1

1349-721-3000-0 27- 1 6 1 0 - 1 6 1352-404-3001-0 13- 2

1349-721-3100-0 27- 1 5 17 - 4 6 1352-404-4002-0 1 3 - 1 6

1349-723-0010-0 27 - 2 8 1352-219-0010-0 8 - 1 0 1352-404-6002-0 1 3 - 1 7

1349-723-1000-0 27- 2 4 1352-219-1000-0 8- 9 1352-404-8000-0 13- 2 4

13<19-723-2000-0 27- 2 7 1352-222-0010-0 8" 1 <I 1352-405-1000-0 13- 7

13<19-726-0010-0 27-30 1352-222-0020-0 8 - 1 5 1352-405-1010-0 13- 7-1

1349-756-1000-0 27-24-1 1352- 22 4-0020- 0 8 - 2 1 1352-406-0010-0 13-<11

13<19-756-2000-0 27-27-1 1352-224- 00<1 0- 0 8 - 2 3 1352-406-0020-0 1 3 - <I 2

1349-757-1000-0 27-24-2 1352-226-0010-0 8-30 1352-406-0030-0 1 3 - <I 3

13<19-757-2000-0 27-27-2 1352-226-1000-0 8-29 1352-<106-0040-0 1 3 - 4 4

13<19-758-1000-0 27-24-3 1352-229-0010-0 9- 1 1352-406-2000-0 13-35b

1349-758-2000-0 27-27-3 1352-229-0020- 0 9- 4 1352-406-2100-0 13-37b

1349-955-0010-0 25-18 1352-220-0030-0 9 - 6 1352-416-0011-0 1 3 - 5 1

27- 2 6 1352- 229-00 31- 0 9 - 6a 1352-416-0021-0 1 3 - 5 2

1349-956-0020-0 27-26-1 1352-229-0040-0 9 - 9 1352-416-0030-0 1 3 - 5 6

1349-956-0030- 0 27~26-2 1352-229-0050-0 9 - 1 1 1352-416-1001-0 1 3 - <I 6

1349-956-0040-0 27-26-3 1352- 229-0060-0 9 - 1 8 1352-<116- 2000-0 1 3 - 5 0

1349-956- 0060-0 1 8- 2 1352-229-0070-0 9 - 2 0 1352-600-0520-0 1 2 - <I 0

27- 3 1 1352-229-1000-0 9 - 1 4 1352-600-0531-0 5-34a

1349-956-0070-0 27 - 3 2 1352-301-0010-0 12- 1 9 1352-601-0010-0 5-10

1351-952-0020-0 1 2 - 4 7 1352-301-0020-0 1 2 - 20 1352-601-0020-0 5-15

1352-106-0010-0 6- 8 1352-301-3000-0 12-22 1352-601-0030-0 5 - 1 6
.

1352-106-0020-0 6 - 1 1 1352-311-1000-0 1 2 - 2 8 1352-616-0010-0 6 - 1 3

1352-106-1000-2 6- 7 1352-400-0510-0 13-37a 1352-616-0020-0 6 - 1 <I

1352-121-0050-0 1 4 - 1 <I 1352- 400-0520-0 13-355 1352-616-0020-0 6 - 2 1

1352-121-0060-0 1 <I - 1 6 1352-401-0090-0 22- 2 2 1352-616- 0020-0 6-25

1352-121-0070-0 1 4 - 1 7 1352-402-0010-0 1 3 - 5 5 1352-616-0030-0 6-28

1352-121-0080-0 1 4- 2 1352-403-0010-0 13-29 1352-616-0040-0 6 - 2 9

1352-151-0010-0 14- 1 8 1352-403-0011-0 13-29a 1352-621-0010-0 1 1- 4 4

1352-202-0010-0 1 1 - 1 2 1352-403-0020-0 1 3 - 3 2 5 - 54

1 1 - 3 0 1352-403- 0030-0 13-34 1352-701-0010-0 16- 2

1352-209-0020-0 1 1 - 3 1 1352-403-1001-0 1 3 - 2 7 1352-701-0020-0 16- 3

1352-209-0040-0 11-31' 1352-403-1002-0 13-27a 1352-701- 00 80-0 1 6- 7

1352-209-0030-0 1 1 - 3 6 1352- 4 04-00 11-0 1 3- 3 1352-701-4001-0 1 6 - 2 7

1352-209-1000-0 1 1 - 3 5 1352-404-0020-0 1 3- 6 1352-701-5000-0 16-24

1352-209-0051-0 1 1 - 4 0 1352-404- 0040-0 1 3 - 1 0 1352-701-0070-0 1 6 - 2 6

1352-216-0020-0 7- 3 1352-404-0050- 0 1 3 - 1 1 1352-712-0010-0 23- 1 4

1352-216-0040-1 7- 9 1352-404-0070-0 1 3 - 1 8 1 3 - 6 7

1352-216-0050-0 7 - 1 3 1352-404-0080- 0 1 3 - 1 9 1352-712-1000-0 23- 1

1352-217-0010-0 8- 1 1352-404-0090- 0 1 3 - 2 0 1 3 - 57

1352-217-0020-0 8- 4 1352-404-0100-0 1 3 - 2 1 1352-712-2000~0 23- 4

89



Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.
P i ~ces N° . Ref N° . Pieces NO. Rflf N°. Pi~ces N°. Ref NO.

1352-721-2000-1 18- 1 7 1365-121-2110-0 1 4 - 2 2 1365-600-0510-0 5-52

1352-721-3000-1 1 8 - 1 8 1365-121-2120-0 1 4 - 2 3 1365-600-0511-0 5-52a

1352-721-4000-0 18- 2 4 1365-121-2130-0 1 4 - 2 5 1365-600-0512-0 5-52b

1352-721-5000-0 18-25 1365-121-2140-0 1 4 - 3 4 1365-601-0010-0 5 - 1 7

1352-721-6000-1 18- 30 1365-121-2150-0 1 4 - 3 5 1365-601-1000-1 5- 1

1352-901-0040-0 5- 2 1365-151-2100-0 14-0-1 ~ 1365-601-2000-0 5- 4

1352-902-0070-0
1365-201-0010-0 1 1 - 1

1 2 - 4 1 1365-601-3000-0 5 - 2 2
1365-201-0020-0 1 1 - 3

1352-903-0030-0 1 8 - 4 6 1365-606-0030-0 5 - 36
1365-201-0030-0 1 1 - 2

1352-906-0010-0 21- 7
1 1 - 1 3

1365-606-0040-0 5-37
1365-202-0020-0

1352-906-0020-0 21- 8 1365-202-1000-0 11- 8 1365-606-0011-0 5 - 3 3

1352-906-0030-0 21- 9 1365-202-2000-0 1 1 - 9 1365-606-1000-1 5 - 2 5

1352-917-0010-0 8 - 3 5 1365-202-3000-0 1 1 - 1 0 1365-611-0010-0 5 - 4 1

1352-917-0030-0 8 - 3 9 1365-204-0010-0 1 1 - 2 3 1365-611-0010-0 1 1 - 5 1

1352-917~~0040-0 8-42 1365-204-0011-0 11-23a 1365-611-0020-0 5-43

1352-917-0050-0 8-48 1365-204-1000-0 1 1 - 1 9 1365-611-0020-0 1 1 - 5 2

1352-925-0040-0 1 2 - 2 1365-204-2000-0 1 1 - 2 2 1365-611-1000-1 5 - 4

1352-931-0010-0 6 - 3 3 1365-216-0010-0 7- 1 1365-612-0010-0 11-53a

1352-931-0020-0 6 - 34 1365-216-0020-0 7 - 4 1365-612-2000-0 1 1 - 4 5

1352-931-0030-0 6-39 1365-216- 00 11-0 7 - 1 a 1365-612-2100-0 1 1 - 5 3

1352-952-0010-0 1 2 - 3 3 1365-216-0012-0 7- 1 b 1365- 616-1 000-1 6-12

1352-952-0020-0 1 2 - 3 4 1365-216-0021-0 7- 4a 1365- 616-1 0 0 1-1 6.- 1 2 a

1352-952 -0030-0 1 2 - 3 5 1365-216-0022-0 7- 4b 1365-616-2000-1 6-20

1366-600-0510-0 1 3 - 7 2 1365-216-0030-0 7 - 1 4 1365-616-3000-1 6 - 24

1368-202-0010-0 1 1 - 1-2 1365-216- 0040-0 7 - 2 8 1365-701-0010-0 1 6 - 1 2

1350- 216- 00 10- 0 7 - 9-1 1365-216-0050-0 7 - 3a 1365-701- 0020-0 1 6 - 20

1368-311-0030-0 27- 1 3 1365-219-0010-0 8 - lOa 1365-701-0030-0 1 6 - 3 2

1364-401-2000-0 13- 1- 1 'l365- 224-00 10- 0 8 - 1 7 1365-701-0040-0 1 6 - 3 3

1365-902-0090-0 12-42 1365-224-0020-0 8 - 20 1365-701-0050-0 7-28-1

1365-024-:WOO-0 1 5 - 0-1 1365-224-0030-0 8 - 22 1365-701-1000-0 1 6- 1

1365-024-2100-0 15- 0-2 1365-225-0020-0 1 5 - 25 1365-701-2000-0 1 6 - 2 1

1365-024-3000-0 15- 0-3 1365-225-0010-0 8 - 28 1365-706-0010-0 1 7- 3

1365-024-3100-0 15- 0-4 1365-225-1000-0 8-25 1365-706-0020-0 1 7- 4

1365-070-2100-0 1 6- 0-1 1365-226-0010-0 8-32a 1365-706-1000-1 1 7- 1

1365-100-0520-0 1 4 - 0-1 1365-229-0010-0 9-16 1365-706-2000-1 1 7- 2

1365-101-1000-0 6 - 1 , 1365-241-0010-1 15- 1 1365-707-0010-0 1 7 - 3 9

1365-121-0030-0 14- 1 1365-241-0020-0 15- 7 1365-707-0020-0 1 7 - 4 3

1365-121-0050-0 6-43 1 5 - 1 5 1365-707-0030-0 1 7 - 4 4

1365-121-0060-0 14- 3 15-26 1365-707-0040-0 1 7 - 4 0

1365-121-0080-0 14- 5 1365-242-0010-1 1 5- 9 1365-707-0050-0 17- 4 7

1365-121-0090-0 14- 6 1365-301-1001-0 12- 1 1365-707-0060-0 1 7 - 5 0

1365-121-0120-0 14- 9 1365-301-2000-0 1 2- 8 1365-707-0070-0 1 7 - 4 1

1365-121-0070-0 1 4 - 4 1365-402-0010-0 13-26a 1365-707-0080-0 1 7 - 4 2

1365-121-0140-0 1 4 - 1 1 1365-402-0020-0 13-26-1 l y65-708-00 10-0 1 7 - 5 1

90



Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.
Pieces NO. Rflf N°. Pieces NO. Ref NO. Pieces N°. REd N°.

1365-708-0020-0 1 7 - 5 3 1365-931-0020-0 1 5 - 2 1 1371-202-0020-0 11- 3-1

1365-708-0030-0 1 7 - 5 4 1365-951-0012-0 1 2 - 9 1371-203-0010-0 11-13-1a

1365-708-0040-0 1 7 - 5 2 1365-951-0020-0 12- 2 3 1371-203-2000-0 11- 8-1a

1365-708-0050-0 1 7 - 5 5 1365-953-0010-0 12- 9-3 1371-204-1000-0 11-19-1

1365-709-0010-0 1 7 - 6 1 1365-956-0010-0 18- 1 9 1371-204-2000-0 11-19-1a

1365-709-1000-0 1 7 - 59 1365-956-0020-0 1 7 - ,3 6 1371-211-0070-0 10- 1 5

1365-710-0010-0 1 7 - 2 0 1365-966-0010-0 27-32-1 1371-211-0010-0 10- 1

1365-710-0020-0 1 7 - 2 1 1366-706-0010-0 17- 1 2 a 1371-211-0011-0 10- 1 a

1365-710-0030-0 1'1-22 1366-706-0010-0 24- 1 5 1371-211-0020-0 10- 3

1365-710-0040-0 17- 3 0 1366-902-0180-0 12-41-1 1371-211-0021-0 1 0 - 3a

1365-710-0041-0 17-30a 1366-917-0010-0 8 - 4 3 1371 - 211- 00 21- 0 7 - 3 2

1365-710-1000-0 1 7 - 1 8 1366-917-0020-0 8 - 4 4 1371-211-0030-0 1 0- 6

1365-710-1001-0 17-18a 1366-917-0030-0 8 - 4 5 1371-211-0040-0 1 0 - 7

1365-710-2000-0 17- 2 9 1368-101-1000-0 6 - 1 - 1 1371-211-0050-0 10- 1 0

1365-710-3000-0 1 7 - 3 5 1368-106-1000-0 6- 7-1 1371-211-0060-0 1 0 - 1 2

1365-712-2000-0. 1 3 - 66 1368-202- 0020-0 1 1 - 3-2 1371-211-0080-0 'I 0 - 1 8

1365-716-0030-0 1 9 -1 4 1368-203-0010-0 11-13-1 1371-211-0090-0 1 0 - 1 9

1365-716-0040-0 1 9 - 1 5 1368-203-1000-0 1 1 - 8-1 1371-211-0100-0 1 0 - 2 1

1365-716-1000-0 19- 1 1368-204-1000-0 11-19-2 1371- 211- 0 11 0- 0 1 0 - 2 2

1365-716-2000-0 19- 2 1368-216-0020-0 7 - 3 1 1371-211-0111-0 10-22a

.1365-717-1000-0 1 9 - 1 2 1368-301-0010-0 12 - 4 3 1371-211-0120-0 10- 2 5

1365-717-2000-0 19- 1 3 1368-301-1000-0 12- 1- 1 1371- 211- 0130- 0 10-28

1365-721-0010-0 18- 1 3 1368-301-1001-0 12- l-1a 1371-211-0140-0 1 0 - 3 1

11365-721-0020-0 1 8 - 1 4 1368-301-2000-0 12-22-1 1371-211-0150-0 10-24

1365-721-1000-1 18- 1 1368-301-3000-0 1 2 - 4 4 1371-211-1000-0 1 0 - 30

1365-721-2000-0 18- 4 8 1368-400-0510-0 13-37-2 1371-211-2000-0 1 0 - 3 5

"1365-726-1000-0 20- 7 1368-401-0010-0 13- 3-1 1371-216-0010-0 7 - 1-1

1365-751-0010-0 22-10 1368-401-1000-0 12-32-2 1371-216-0011-0 7 - 1-la

1365-751-0020-0 22- 2 3 1368-416-0010-0 13-51-1 1371-217-0010-0 8 - 4 6

'1365-751-0030-0 22-27 1368-611-0010-0 1 1 - 7 5 1371-217-0020-0 8 - 4 7

1365-751-0040-0 22-31 1368-611-1000-0 1 1 - 7 4 1371-401-0010-0 1 0 - 4 0

1365-751-2001-0 22- 1 1368-611- 2000-0 1 1 - 8 0 1371-401-0011-0 10-40a

1365-751-2100-0 22- 5 1368-611-3000-0 1 1 - 83 1371-401-0020-0 1 0 - 4 5

1365-751-2300-0 22-15, 1368-616-1001-1 6 - 4 9 1371-401-0030-0 13-i1a

1365-751-2400-0 22- 9 1368-616-2001-1 6 - 5 0 1371-401-1000-0 12-32-1

1365-762-0000-0 23- 0- 1 1368-951-0010-0 12- 9-2 1371-401-2000-0 1 0 - 3 8

1365-762-2000-0 23- 9 1368-951-0013-0 1 2 - 9-2a 1371-401-3000-0 10- 39

1365-762-2100-0 23- 1 3 1368-951-0020-0 12-23-2 1371-406-2000-0 13-37-1

1365-772-2000-0 27- 2 1 1368-951-0021-0 12-23-2a 1371-611-0010-0 1 1 - 5 8

1365-902-0010-0 5 - 1 8 1368-952-0010-0 12- 1 4 1371-611-1000-0 1 1 - 5 6

1365-917-0010-0 1 1 - 2 7 1368-953-0010-0 12-15-1 1371-612-0010-0 11-57a

1365-930-1000-0 7 - 1 7 1368-953- 0020-0 12-16-1 137i-612-0020-0 1 1 - 7 0

1365-931-001 0-0 1 5 - 1 7 1371-202-0010-0 1 1 - 1-1 1371-612-2000~0 11-56a

91



Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.

Pieces NO. Ref NO. Pie-ces N°. Ref N°. Pi iJces NO. Ref NO.

1371-612-2100-0 I 1- 6 9 1427-621-0260-0 I 2 - 7 6

1371-612-2200-0 11-58a 2101- 230-00 10-0 1 0 - 48

1371-902-0010-0 12-33-1 25- 1 6

1371-902-0020-0 12-34-1 2703-101-0200-0 9 - 1 7

1371-931-0010-0 1 8 - 4 1 2706-701-0140-0 5-66

1371-951-0011~0 1 2 - 9-1 3502- 20 1-00 40-0 1 0 - 4 2

1371-951-0020-0 12-23-1 3563-102-0020-0 I 3 - 2 8

1371--952-0010-0 1 2 - 4 8 4106_105-3030-0 1 3 ~ 1 5

1371-952-0020-0 I 2 - 4 9 1 7 - 3 I

1372-121-2110-0 1 4 - 36 4114-606-0030-0 12- I 3

1372-121-2140-0 1 4 - 2 4 7951-103-1010-0 7 - I 2

1372-121-2150-0 I 4 - 2 7 7954-205-1010-0 7 - I 2 a

1372-121-2160-0 14- 2 8 8057-006-0000-0 7- 0-1

1372-121-2170-0 1 4 - 29 8057-006-0030-0 7 - 25

1372-121-2180-0 14- 3 0 8057-006-0020- 0 7 - 2 4

1372-121-2190-0 1 4 - 3 1 8057-006-0010-0 7 - 2 3

1372-121-2210-0 1 4 - 32

1372-121-2220-0 I 4 - 33

1372-121-2240-0 I 4 - 2 6

1372-351-0000-0 12- 0-1

1372-351-0010-0 1 2 - 5 9

1372-351-0020-0 1 2 - 6 0

1372-351-0031-0 I 2 - 6 4

1372-351-0040-0 1 2 - 69

1372-351-0050-0 1 2 - 7 4

1372-351-2001-0 I 2 - 5 2

1372-351-2100-0 1 2 - 5 3

1372-351-2200-0 1 2 - 7 7

1372-401-0010-0 v 1 3- 6a

1372-401-0020-0 13-19a

1372-406-0010-0 13-41a

1372-451-2000-0 13-27-1

1372-952-0010-0 1 2 - 1 5

1372-952-0020-0 I 2 - 16

1374-121-0060-0 1 4 - 7

1374-121-0080-0 14- 8

1374-121-0130-0 1 4 - I 0

1376-902-0060-0 18- 4 7

1404-621-0270-0 I 3 - 7 3

1404-621-0280-0 6 - 4 8

1414-117-0040-0 1 3 - 4 7

1407-117-0031-0 27- 1 4

1427-621-0260-0 12- 3 I

92











I
(

ISEKI &. CO" L.TD.

Parts No. 1300-098-0120-2
Printed in Japan November 1978

revision March 1984

Foreign Affairs Division
3-6.Kioicho, Chiyoda-ku. Tokyo. 102. Japan
Telex: 232-2752. 232-2753
Cable address: ISEKIRICE TOKYO
Phone: 03-238-5245~5258




